€SPy

ES10-10MM / ES10-22MM
ES10-10ES / ES10-22DM

Electric Pallet Stacker

| miEmeR
| Parts Manual

FH HF

,ﬂ\

CE CERTIFICATE




PARTS ORDERING INSTRUCTIONS

HOW TO ORDER
When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying
this information will assure prompt, efficient handing of your order.

Since your dealer carries many parts in stock and maintains up-to-date prices on all parts, he will be able
to process your order immediately. If, for some reason, the part is not in stock, he will order it from the
factory. In either event, he maintains a current file of service manuals, which give all available parts

ordering or technical information.

WHERE TO ORDER
Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts
from the factory, he is able to get prompt service for you. Parts are shipped in accordance with shipping

instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval . We
cannot accept responsibility for parts returned without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be
returned, he will arrange for authorization to return the parts.

CHANGES
When changes are made to the machine, revised pages for this manual will be issued. These pages must
be inserted in your parts manual as soon as they are received. Failure to keep your parts manuals up to

date will result in confusion and may cause you to order wrong parts.

EP EQUIPMENT CO.,LTD.

Address: XIAQUAN,DIPU,ANJI,ZHEJIANG,CHINA
Tel:86-571-28035626/28035657
Fax:86-571-28035616

Net:www.ep-ep.com

Email:epparts@ep-ep.com

ALL RIGHT RESERVED COPYRIGHT
PM2108 07.20


mailto:king@ep-ep.com

FHIT VLR

T e

MEATRIIE, 6T ERISERE TR S, KR, HERFIS. RO RS T EN
VI SE I i Rk

AR A IR 2 ZAR0ET, B TR ZRREITE SRR BT, B U 2 R A H A
AT R . BANDASERRA, 7 B h BT, AR NATIT S, LB AR, BT
R H — MRS F M, eI BLETA W MR ARG BEEEAGER.

W =
HIEHEATIEMER, RS B E N2 MR AT . IR A L E A F T A
B ESEHARTE IR S5 RIEE AT, AR E XS LR A U & — e uf

T HORIE

—RABOLY, PUAEHRRR, BEMEFEAFENRARE BASEARININ. BRI EH
2o FAER B R T 157

WRAEH — R — B ERIE, HIRREMARR . AL AT LLURE, WIS 22 A
BRI EAF

BARBEH
HHERERARABE, ZAFRABERSER LT AEEIREEIETN, & g2l
THEN VG TAET A R K MR SRR P, Nn e SESETIE. e3P 25E 07T R -

WHL P IV A R A 7

Hihk: LA ZHBESHEENNP HEX
Hi1%: 86-571-28027600/28035663

f£H: 86-571-28035616

®ik: www.ep-ep.com

#i4&: epparts@ep-ep.com

JEBURAA AR B
PM2108 07.20


mailto:king@ep-ep.com

GENERAL INFORMATION

INDEX
This parts manual is arranged for easy identification of parts .The index at the front of the catalog gives
location of major groups and assemblies.

PART LIST

The Index, describes the item on the Figure you are looking at. The Part No. is a numerical description of
the item and the part ordering number. The Part Name is a description of the part number in alphabetical
form. The No. is the quantity used on the machine.The Applied Date is a description when the part is
applicable.The Remark is the explanation of the part for a supplement,such as the model,the capability,
the characteristic,etc.

HOW TO READ PARTS MANUAL

HELP 1:

: The part of Index 19 is a discreteness with two kings of parts.It denotes Not Sold Separately.
: The part of Index 23 is Optional.

: The part of index 9 is improved and upgraded. Please use the New Part Number when ordering.

o0 w >

: The part of Index 7 has an Applicability,because it's our policy to constantly improve our products.
The part of Index 11 is same ,but the Part Number is changed.And please use the new Part Number
when you order this part.



1. Record by time
-070911 : Ending on July 09, 2011.
071011- : Beginning on July 10, 2011.

2. Record by serial number

-52016344 : Ending at S2016344
$2016345- : Starting at S2016345

There are three types of serial number:
1) 1 (LETTER)+ 7 (NUMBERS)
Applied Date: Up to February 1,2015

4=

NUMBER _ rpyck NO.

TRUCK TYPE
(E/SIF)

|[LETTER

2) 1 (LETTER)+ 8 (NUMBERS)
Applied Date: From February 1,2015 to June 1,2015

+
\mmucn NO.

|
\LETTER _yRUCK TYPE

(E/S/B/DIF)

3) 1 (NUMBER)+ 8 (NUMBERS)
Applied Date: From June 1,2015

+

INUMBER _ yRUCK NO.

NUMBER tRUCK TYPE

(1/2/3/415/6)



HELP 2:

A -‘Ji 0503 WireHarnessAssembly |

i
B -—-—L|050301 WireHarnessAssembly |/
()
& S
C —<_L|050302 WireHarnessAssembly I,.f’,f;
q
g 4
bills:

A: Section 0503 is the original version.
B: Section 050301 is the version that some parts in the Section 0503 have been changed.
C: Section 050302 is the version that some parts in the Section 050301 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of parts in

each version.

\



=

B
A 3 % AU LA S R R 5y FFHE I ZEEE MR BRUBCE AR R 5] H 3

TR
Index #iid )2 AEA & L, BARZER KT H - Part No. & T F 1) — R 4R A 11T 1555 . Part Name

e IS T SR A 585 . No AR IR F ez & LI %E . Applied Date 5 152 F1F
B FVEE . Remark /2 FORAN 78 W T A5 B (BIZE R PERERIRGAESE).
EAERTHWER

#HBh 1.

FP5 19 FoR iR — N i R R A, AR A 6 .

75 23 FoR i E A JLAS R ] A s 5%

D P T 9 RN BT T ST G, TN A5 R A R

D P T RN GE M AN E R RS . X RN RATE AW AT 7 dh R T 2

Fe5 1 ORI A — MR AF, AR T A A . Bk, BT EEFIN, AL

TAEGAG -

oo w>

Vi



1. P EER
-070911 : #IEHE 2011 47 09 H
071011- : 4T 201147 10 H

2. FFF3ISInR

-S$2016344 : #LF5)5 S2016344
$2016345- : R4LFHIE S2016345

[ =MrH 5
1) 1 CGFE8) +7 (FH
WEHE.  #EF 20154E2 41 H

4

=
BF rmme
Ca Y P

(EISIF)

2) 1 (F8) +8 (HF)
WA 201542 1 HE 201546 H 1 H

+

= -
=7 _EWRS
L‘“ R

(E/SIBIDIF)

3) 1 (HF) +8 (HP
EHNE: 201546 41 HES

-+

L 1 L

B swmxm
(1/2/314/5/6)

Vil



#iBh 2:

|
\,
N

A -J1 0503 WireHarnessAssembly @
i

B ———LIOSDSM WireHarnessAssembly {’“@
l.’.ul

e
A& t

e ———Hﬂﬁﬂﬂ}z WireHarnessAssembly Iil

am

8 0

A: F7 0503 E£RIFLGRRA
: B 050301 FoRTEJRIARRA (F5 0503) LEMFAPIACHE;
C: %1 050302 F#/RfEARRH A (F7050301) EEAFA A,
AT, G5 AR AR RRCAS o Z A 3 FH A 1] SR W £ e I 22 R R A5 2

IX



Major Assemblies

6000
3000 Lifting System
Operating Control B R
System

2000
Driving System
Wz s \
5000 1000
Electrical System Frame System
RERE EHEH

WARNING: Note that illustrations of assemblies and components may not necessarily conform to the
exact installation as they appear on your truck.But this Manual can help you locate specific parts
information of your truck.

HER: RAETMHR LSRR ET AR IERN R B, [EREN IESMH T
WD B G TIE I E R R ARE R



Index HZF

1000Frame System £ 5 &4
0101 Mono Mast Frame System BL.Z7 [ TZEZEZE Z G0 ..ot 3

0102 Mono Mast (Straddle) Frame System H.2% [ T42 (FBiB) FEZER G .o 5
0103 Duplex Mast Frame System PIZ [ TZEZEZEZR G .......oveieieieeeeeeeee et 7
0104 Duplex Mast (Straddle) Frame System BiZtI 122 (FERE) ZEZERD oo 9
0105 Mono Mast Cover Assembly BLZZ [ TEAP B AL AR o.oovonieeerere e 11
0106 Duplex Mast Cover Assembly PIZ I THEAPEL R cvvvcvooee s 13
0107 Caster ASSemDBIY | JT FIFE I Lovuveeerieeeeeeeeeee oo 15
0108 Caster Assembly I JT FIEE I ..ve.vveivoiececieeeceseeee s 17

2000Driving System I3 &4
0207 GEAT BOX BT AF v eveeveveeeeeeereeeeeeeeeeseeeseeseseeeseeeseseeseseseeeeseeeseseeseesesesesaessteseseeseseaseseaseeaseesaseeseeeassesesreees 20

30000perating Control System #/E &4t
0301 Operating Control ASSEMDBIY FEAE SR ..ot
0302 Control Pod ASSEMBIY FEAE T A B Bivv.veeeeeeeeeeeeeeeeee e
0303 Upper Cover Assembly F 5 & e,
0304 Button Reverser Assembly % &t [i] FF ¢ 5L ik

4000Hydraulic System %[k &%t

0401 Mono Mast Hydraulic System FLZ0 [ TARMEE G ......vureiccecrc e 39
0402 Mono Mast Hydraulic System, Explosion-proof B4 | 128 5 R G GBI oo 45
0403 Duplex Mast Hydraulic System FIZL T THEIBE FRG....cvoeveiceereceecceese e 49
0404 Duplex Mast Hydraulic System,Explosion-proof TiZl [ T4 E RG CHBTE) v, 55
0405 Hydraulic Pump AsSembly T8 T 3 A2 .. ...cv.eveeeeeeeeeceeeeeeeeeee e 59

5000Electric System H5 %%

0501 Mono Mast Electric Assembly B2 [ TR HL AU B vonvoncvenciocencicecceci e 66
0502 Duplex Mast Electric Assembly PIZE T TS cvoncveecencecccccciec e 71
0503 Wiring Harness ASSemMDBIY £ S ..ottt 78
0504 Wiring Harness Assembly (With Proximity Switch)Zk & Sl CiiF ETFRRALIFIE) v, 82
0505 Mono Mast Cable Assembly B2 [ T HLLE B ...v.cveveoceeeieececeecee s 84
0506 Duplex Mast Cable Assembly FiZ I T B AL BT covoovvvrveeieeieeee et 86

6000Lifting System 27 Z%:
0601 Mono Mast Lifting System B2 [ TZEARTE R ....v.vveveeeceeeeeeee e 89
0602 Lifting CyNAEr FE TFTHIEL.....ovceeeeeeeeeeee ettt

0603 Mono Mast Fork Frame H.2% [ 742 6 X 22

0604 Mono Mast Chain Assembly S [ THEEESR I B rvomvvenreereeeereeeiseeieeseeeseseess e
0605 Mono Mast (Straddle) Chain Assembly B2 1528 CHEBE) FEZRAE M v 99
0606 Duplex Mast Lifting System PIZLT 2L TE DT ..ottt 101

0607 Duplex Mast Lifting System (With Proximity Switch)#i 2% 144&ET+ 2% Gis ETFRAIITR) 106

Xl



0808 LIfING CYNNAET T T eooooooeeeeeeeeeeeseeeeeeeeeeeeseessessseseeeeessseseeseeeesesseeessessssseeeeesesseseeee e eeeses 112

0609 Duplex Mast Fork Frame P22 T TR 58 IR ..o 114
0610 Duplex Mast Chain Assembly P2 TARHE S AL c..veuvenreecireiceecrce e 116
0611 Duplex Mast Windshield Assembly P28 [ TH2 % PRI R coovoevreereeeicecencineieeieeeeeeeeees 118
0612 Duplex Mast(Straddle) Windshield Assembly FHZl [ T42 (FEHR) 22 2RI B evorvoerrererennn, 122
0613 Duplex Mast Windshield Assembly(With Proximity Switch)

PV AR AR B G EFFBRAZTFIE) oot 124

Xl



1000

Frame System

EHRG



0101 Mono Mast Frame System
BAGTRER RS




0101 Mono Mast Frame System
BGIRER RS

Index Part No. Part Name No. Applied Date Remark
i RS FhH2WR BE & FH B[] £k
Caster Assembly | JiFFE AL |
1 1220-140000-00 1
See 0107 I 0107
2 0000-000322-00 Screw M8x25 BRET 4
3 0000-000159-00  Lockwasher @8 i 4
4 0000-000194-00 Flatwasher g8 P 4
5 01 2108-110000-00 Frame e 1 -S2311400
02 2108-110000-0A Frame oyl 1 S2311401-S24120171
Superseded by
03 2108-110000-0B Frame e 1
S24120172- 2108-110000-0E
04 2108-110000-0E-01 Frame oyl 1 H=1600mm
04 2108-110000-0E-02 Frame o 1 H=1950mm
6 01 0000-000679-00 Pin g4x30 A [ A 8 Cancelled
02 0000-001023-00 Round Pin @4x35 gk R AR A 8 -424150330
03 0000-001457-00 Round Pin @4x35 2 ) S R AT Y 8 424150331~
7 01 1115-133001-00  Dustproof Cover By 2k i 8 Cancelled
02 0000-000435-00 Flatwasher 20 Tk 8 -081014
8 0000-000020-00  Bearing 6204 A 8
9 1115-133002-00 Loading Wheel PU & #H5e 4
10 01 1115-130007-00 Shaft AIRFC 4 Cancelled
02 1115-130007-0A  Shaft AIRFC R 4
11 01 1115-130006-00 Bracket JERR 4 -081014
02 1115-130006-0A Bracket JERR 4 081014-
12 01 0000-000909-00 Bushing1815 5 e 4 -081014
02 0000-000778-00 Bushing1815F M B R 4 081014-
13 0000-000293-00 Retainer Ring @20 il 44 [& 4 -081014
14 01 2130-140004-00  Washer iR Req. Cancelled
02 2108-100001-10-01 Washer Ji AR Req. THK=1mm
15 01 2140-140005-00  Washer iR Req. Cancelled
02 2108-100001-10-03 Washer 3 S R Req. THK=3mm



0102 Mono Mast (Straddle) Frame System
BZITR (FERR) FHRARS




Index

R

a b 0N

10
11
12
13

14
15
16

17

=.

i

01

02

01
02

03

04
04
01
01
02

01
02

01
02
01
02

Part No.
ZH5mS

2108-140000-10

2108-140000-1A

0000-000322-00
0000-000159-00
0000-000194-00
2108-110000-10
2108-110000-1A

2108-110000-1B

2108-110000-1D-01
2108-110000-1D-02
0000-000369-00
0000-001521-00
0000-000957-00
2125-101003-00
0000-000424-00
2125-101001-00
2125-101002-00
2108-130000-10
2108-120000-10
0000-000703-00
0000-001177-00
0000-000191-00
0000-000541-00
2130-140004-00
2108-100001-10-01
2140-140005-00
2108-100001-10-03

0102 Mono Mast (Straddle) Frame System
BZITR (FERR) FHRARS

Part Name
FHER

Caster Assembly Il
See 0108

Caster Assembly Il
See 0108

Screw M8x25
Lockwasher g8
Flatwasher @8
Frame

Frame

Frame

Frame

Frame

Screw M5x16
Screw M5x10
Screw M6x10
Washer

Bearing 6205-2Z
Loading Wheel
Shaft

End Frame R
End Frame L
Bolt M16x45
Bolt M16x50
Lockwasher 16
Flatwasher 16
Washer

Washer

Washer

Washer

lEE =30 Al
L 0108
PGSyl
1, 0108
WRET

ik

PU /& #4e
GIESEEH
SRR

Fe S HERR

LvEs

LviEs

Cikr!

S

T3 TR A
T3 TR A
T3 TR A
T3 TR A

No.
BE

- a2 A b~ BN

(>N > N> BN o) B T e - B o o B A A

Req.
Req.
Req.
Req.

Applied Date
& AT

-040112

040112-

-S2311400
$2311401-S2412

S$24120172-
-101513
101513-
-101511
101511-

Remark

#E

Superseded by

2108-110000-1D
H=1600mm L=1150mm
H=1950mm L=1150mm

Cancelled

Cancelled
THK=1mm
Cancelled
THK=3mm



Duplex Mast Frame System

0103

CEARE N




Index

s

a b 0N

11

12

13
14

15

01
02
03
04
04
04
04
04
01
02
03
01
02

01
02
01
02
01
02

01
02
01
02

Part No.
RS

1220-140000-00

0000-000322-00
0000-000159-00
0000-000194-00
2108-110000-70
2108-110000-b0
2108-110000-7B
2108-110000-7C-02
2108-110000-7C-03
2108-110000-7C-04
2108-110000-7C-05
2108-110000-7C-06
0000-000679-00
0000-001023-00
0000-001457-00
1115-133001-00
0000-000435-00
0000-000020-00
1115-133002-00
1115-130007-00
1115-130007-0A
1115-130006-00
1115-130006-0A
0000-000909-00
0000-000778-00
0000-000293-00
2130-140004-00
2108-100001-10-01
2140-140005-00
2108-100001-10-03

0103 Duplex Mast Frame System
PRI ER RS

Part Name
FHER

Caster Assembly |

See 0107

Screw M8x25
Lockwasher 28
Flatwasher 28
Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Pin 4x30
Round Pin g4x35
Round Pin g4x35
Dustproof Cover
Flatwasher 20
Bearing 6204
Loading Wheel
Shaft

Shaft

Bracket

Bracket
Bushing1815
Bushing1815F
Retainer Ring 220
Washer

Washer

Washer

Washer

T3 HE K |
.18 0107
BRET

L A
L A

B B R A 4
P

fli 7R

PU &4t
AR B
R B
JetR

FHR
ERiNEEHES
EREPEEULIES
il P 24 P
iR
iR
iR
iR

No.

HE

A A DDA B DM DD OO OO OWOOWMOKWMO®O—_"2 2 A4 A A A a a b b b

Req.
Req.
Req.
Req.

Applied Date
EAE

-040913

040913-S2311400
$2311401-S2316069

$2316070-
$2316070-
$2316070-
$2316070-
$2316070-

-424150330

424150331-

081014-

081014-

-081014

-081014

-081014

-081014

Remark

4

H=2500mm
H=2700mm
H=3000mm
H=3300mm
H=3600mm
Cancelled

Cancelled

Cancelled

Cancelled
THK=1mm
Cancelled
THK=3mm



0104 Duplex Mast (Straddle) Frame System
FRIE (ER) ERRG




Index

R

a b WON

10
11
12
13

14
15
16

17

=.

2

01

02

01
02
03
04
05
06
06
06
06
06
06
06
01
01
02

01

02

01

01
02

Part No.
ZHHmS

2108-140000-10

2108-140000-1A

0000-000322-00
0000-000159-00
0000-000194-00
2108-110000-60
2108-110000-a0
2108-110000-6A
2108-110000-6B
2111-110000-60
2111-110000-6A-01
2111-110000-6A-02
2111-110000-6A-03
2111-110000-6A-04
2111-110000-6A-05
2111-110000-6A-06
2111-110000-6A-07
0000-000369-00
0000-001521-00
0000-000957-00
2125-101003-00
0000-000424-00
2125-101001-00
2125-101002-00
2108-130000-10
2108-120000-10
0000-000703-00
0000-001177-00
0000-000191-00
0000-000541-00
2130-140004-00
2108-100001-10-01
2140-140005-00
2108-100001-10-03

0104 Duplex Mast (Straddle) Frame System

Part Name
Rl

Caster Assembly Il

See 0108
Caster Assembly Il

See 0108
Screw M8x25
Lockwasher g8
Flatwasher @8
Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Frame

Screw M5x16
Screw M5x10
Screw M6x10
Washer
Bearing 6205-2Z
Loading Wheel
Shaft

End Frame R
End Frame L
Bolt M16x45
Bolt M16x50
Lockwasher 16
Flatwasher 216
Washer
Washer
Washer
Washer

PR (R ERAS

EE syl
1, 0108
PAIGE syl
1. 0108
IRAT

G5

S

e

FEEEEEEEREEER

H# 4

RET

BT

AT

595

&

PU & #4e

[ilE L

A SCHERR

JE S PR R

e

[y

L

T

Pl Gkl ks Yy
JI TR R
JI TR R
JI TR R

No.
BE

o O o = =~ AN ®©® O DD D O A a4 a4 a4 a2 NN

Req.
Req.
Req.
Req.

Applied Date
EA e

040112-

-040112

-040913

040913-S2311400
$2311401-S2316069
§2316070-S2320186
$§2320187-S24120014

$24120015-
$24120015-
$24120015-
$24120015-
$24120015-
$24120015-
$24120015-

101513~

101511~

-101513

-101511

Remark

4

H=2300mm
H=2500mm
H=2700mm
H=3000mm
H=3300mm
H=3600mm
H=3800mm
Cancelled

Cancelled
THK=1mm
Cancelled
THK=3mm



0105 Mono Mast Cover Assembly
BRI R B

[

Pt

@ |




Index

s

AW N =

[6)]

10
11

01
02

01
02

01
02

0105 Mono Mast Cover Assembly

BRI E SR

Part No. Part Name No. Applied Date Remark
ZmS BHAH HE & AT BYE
2108-100006-00 Screw M6x10 WRET 6
2214-150002-00 Washer 28 ko 8
See Form 1.1 Cover AT R 1
2108-100002-00 Cover i 1 -$2313110 FRP (BZFEH)
2108-100002-0A Cover & 1 S2313111- Plastic (¥%})
0000-000179-00 Screw M6x10 WRET 5
2108-100004-00 Rotation Cover e E 1 -S2313110 FRP (B{HE40)
2108-100004-0A Rotation Cover e E 1 S2313111- Plastic (31
2108-100005-00 Bracket Tie#% B2 R 1
2108-100003-00 Cover NE 1 -$2313110 FRP (BEFEH)
2108-100003-0A Cover NE 1 S2313111- Plastic (¥8%})
1120-150004-00 Screw M6x25 IRET 2
3218-120001-00 Washer H 2k B 1
1115-120002-00 Charger Cap oL 1
Form 1.1
Lifting Height Cover Length Applied Date
Model Cover Part No.
BEARE h1 PR L SRR
E21) _ : BES O
mm in mm in
1605 63.19 1140 4547 2108-100001-00-01 -426190000
Mono Mast 1605 63.19 1135 4547 2108-100008-00-01 426190001-
G 1955 76.97 1490 59.25 2108-100001-00-02 -426190000
1955 76.97 1485 59.25 2108-100008-00-02 | 426190001
Mono Mast 1570 61.81 1140 4547 2108-100001-00-01
(Straddle) 1920 75.59 1490 59.25 2108-100001-00-02

11



0106 Duplex Mast Cover Assembly
CEARE S E 35857

12



Index

FE

02

02

02

02

Part No.
ZmS
2108-100006-00
1120-150004-00
2214-150002-00
2108-100002-00
2108-100002-0A
0000-000179-00
2108-100004-00
2108-100004-0A
2108-100005-00
2108-100003-00
2108-100003-0A
3218-120001-00
1115-120002-00

Part Name

G

Screw M6x10
Screw M6x25
Washer g8
Cover

Cover

Screw M6x10
Rotation Cover
Rotation Cover
Bracket

Cover

Cover

Washer
Charger Cap

0106 Duplex Mast Cover Assembly
[CEANE T332

BRET
BRET
By
ot
ot
BRET
Jiek s
Jek s

JHeHG B2 AR

T
T
H 2 Pl

TR

13

No.
BE

A A A A A A A g A NN

Applied Date
EAE

-S2313110
$2313111-

-S2313110
S$2313111-

-S2313110
S$2313111-

Remark
B

Cancelled

FRP (IES4H)

Plastic (¥88})

FRP (B
Plastic (38}

FRP (B{3849)
Plastic (¥88})



0107 Caster Assembly |
TR |

14



Index

FE

© 00 N O o b W N -

Part No.
ZmS
0000-000093-00
0000-000094-00
1220-140001-00
1220-140005-00
0000-000420-00
1220-140002-00
0000-000421-00
0000-000242-00
0000-000159-00
1220-140004-00
1220-141000-00
1220-142001-00
0000-000100-00
1220-142002-00
1220-140003-00

Part Name

T 4F

Nut M27x1.5
Lockwasher @27
Ring

Washer

Bearing 6206-2RZ
Bearing Block
Bearing 6306-2RZ
Bolt M8x16
Lockwasher g8
Washer

Wheel Bracket
Loading Wheel
Bearing 6205
Shaft

Washer

LSS
P
=l
95
fi 7R
Tl 7R
LIV
IEE
Gk
g
LS
PU %
fi 7R
S Ay

0107 Caster Assembly |
el sy

fiksnle]

15

No.
BE

N = N = 2 N NN A& & a8 a4

Applied Date
EAE

Remark

#E






Index

FE

N o a b~ WON -

10
11
12
13
14
15
16
17

01
02

Part No.
ZmS
0000-000093-00
0000-000094-00
1220-140001-00
0000-000420-00
2140-140002-00
0000-000421-00
2108-140004-10
2140-140004-00
2140-141000-00
0000-000242-00
0000-000159-00
2140-142000-00
2140-145000-00
2140-140003-00
2140-143000-00
2125-101001-00
0000-000424-00
0000-000249-00

0108 Caster Assembly Il

PAICEdsy A
Part Name
FHER
Nut M27x1.5 42
Washer 227 1B
Snap Ring i
Bearing 6206-2RZ Hh7k
Bearing Block Hili 7R B
Bearing 6306-2RZ &
Spring &%
Spring &%
Yoke e i Jo
Bolt M8x16 AR
Lockwasher @8 R
Hinge Pin TENLAH
Shaft o
Shaft S I
Yoke it
PU Wheel RS
Bearing 6205-2Z i
Flatwasher @24 P

17

No. Applied Date

¥E ERHH

1

1

1

1

1

1

2 040112
2 040112-

1

2

2

1

1

2

1

1

2

2

Remark

#E



2000
Driving System
KX R Gt

18



0201 Gear Box
VAR




Index

FE

o b WN =2 O

10
11
12
13
14
15
16

17

18

19

20
21

22
23
24
25
26
27
28
29
30
31

32

33
34
35
36

01
02

01
02

01
02
01
02

Part No.

5T

2108-200000-00
2108-220000-00
0000-000121-00
1115-240001-00
0000-000657-00
0000-000668-00
2108-210001-00
2108-200002-00
0000-000665-00
1115-200007-00
0000-000386-00
0000-000056-00
0000-000013-00
0000-000704-00
1115-200001-00
0000-000658-00
0000-000659-00
0000-000667-00

1115-GSX-10

0000-000680-00

1115-GSX-20

0000-000660-00
0000-000154-00
0000-000026-00
0000-000159-00
0000-000670-00
0000-000661-00
0000-000206-00
0000-000662-00
0000-000671-00
0000-000663-00
1115-220000-00
1115-200010-00
1115-230000-00
1115-250000-00
1115-230001-00
1115-250001-00
0000-000004-00
1115-231000-00
1115-250003-00
1115-250002-00

Part Name
FHER

Driving Assembly
Brake Assembly
Screw M4x35
Brake

Bearing 6010-Z
Bearing 30212
Gear Box Casing
Gear Box Casing
Screw M4x45
Cap

Screw M6x20
Lockwasher g6
Grease Fitting M8
Pin 86x20

Gear Box Cap
Clip 942

Clip 215

Bearing 619052

Gear Kit

Bearing 16003Z

Gear Kit

Parallel Key 5x5x18
Screw M8x35
Screw M8x30
Lockwasher 28

Oil Seal 8155%172%x10

Screw M5x20
Lockwasher g5
Parallel Key 5x5x12
Oil Seal 816%28%7
Bearing 61824-2RS
Driving Wheel
Bearing Baffle
Motor

Motor

Brush

Brush

Screw M5x12
Bracket

Holder Brush

Brush Spring

0201 Gear Box
RS

UenI STy
B 5 SRR
AT

IE

K

[ VR - Sl 7R
Fatk

Fatk

HRET

54

AT

L
IERGIEWERERIR N
SEALAY

s

LA SRR P
#

K

g R E3ED)

K

g R E3EE)

P
BRET
BRET
Cikr!
B4t
IRAT
CikrY
P

(e SiED)
K
IREH %
SRR
AL
AL
Bl
Tl
BRET
HILE 2 2 1
T 42

T il L5

20

W g

AN = AN 000 W A A aa AN

N

O NI N GO NN SIS CRIYC < SENEGNT IS JINS N

Applied Date
& AT
-426150000

-071012
071012-

-090512
090512-

-426150000

-426150000

-090512
090512-

-090512
090512-

Remark

4

Cancelled

The kit includes 2 gears

(Pos.17)

The kit includes 2 gears

(Pos.19)



020101 Gear Box

TR

21



Index

FE

0
1

o b~ WN

10
11
12
13
14
15
16

17

18

19

20
21

22
23

24

25
26
27
28

01

02

03

01
02
01
02

01

02

01
02

01

02
03

Part No.

5T

2108-200000-A0
2108-220000-00

1115-520012-0A

1115-520012-10
0000-000121-00
1115-240001-00
0000-000657-00
0000-000668-00
2108-210001-00
2108-200002-00
0000-000665-00

1115-240003-0A
1115-200007-00
0000-000386-00

0000-000056-00
0000-000013-00
0000-000704-00
1115-200001-00
0000-000658-00
0000-000659-00
0000-000667-00

1115-GSX-10

0000-000680-00

1115-GSX-20

1115-GSX-2A

0000-000660-00
0000-000154-00
0000-000026-00
0000-000159-00
0000-001788-00

0000-000661-00

302001000091
1115-200021-DO
0000-000206-00
0000-000662-00
0000-000671-00
0000-000663-00

Part Name
Rl

Driving Assembly
Brake Assembly

Brake Assembly

Brake Assembly
Screw M4x35
Brake

Bearing 6010-Z
Bearing 30212
Gear Box Casing
Gear Box Casing
Screw M4x45
Screw M4x40
Cap

Screw M6x20

Lockwasher g6
Grease Fitting M8
Pin 26x20

Gear Box Cap
Clip 942

Clip 215

Bearing 619052

Gear Kit

Bearing 16003Z

Gear Kit

Gear Kit

Parallel Key 5%x5x18
Screw M8x35

Screw M8x30
Lockwasher g8

Oil Seal 8155%x173%10

Screw M5x20

Screw M5 X 25
Screw M5 X 25
Lockwasher g5
Parallel Key 5x5x12
Oil Seal 216x28x7
Bearing 61824-2RS

020101 Gear Box
VAR

BT R
il s e

[lEIEAYsY84

il BI85 S5
BRAET

2R

K
AR T b R
GELN

GELN

IRAT

BRET

el 7

BRAET

ik

ER G FAWATEIIY 7
TE LY

fide

FLH R
#

Al

g R E3EE)

(RS ST
BRET

34T
4T
it
T
R

K

22

No.
BE

AN = AN 2 O 0O = W WA A AN

-

-

- 0 a0 g =

Remark

4

Applied Date
SRR
426150001~
-426200143
426200144-4271
90826

427190827- EP20181228

Cancelled

-071012
071012-
-426200143
426200144-

The kit includes 2 gears

(Pos.17)

The kit includes 2 gears

(Pos.19)

-427211547

The kit includes 2 gears

(Pos.19) EP20191227

427211548-

-090512
090512-

426150001-
replaced by
#302001000091
-427211547

427211548- EP20191227



Index

R

29

30

31

32

33
34
35
36
37

38
39
40
Y|

=.

=
01
02

01
02
01
02

01
02

Part No.

FHmT
1115-220000-A0
1115-220000-DO

1115-200010-00

1115-230000-00
1115-250000-00
1115-230001-00
1115-250001-00
0000-000004-00
1115-231000-00
1115-250003-00
1115-250002-00
1115-200001-A0

1115-200001-DO
1115-240002-0A
1115-200020-00
1115-520020-0A
1115-200022-DO

Part Name
ZHATH
Driving Wheel
Driving Wheel

Bearing Baffle

Motor

Motor

Brush

Brush

Screw M5x12
Bracket
Holder Brush
Brush Spring

Inner rim

Inner rim

Scraper Seal

Plate

Brake Wire Harness
Screw M6x25

020101 Gear Box
VAR

WAk
IXEh%E
AR

L

L

Al

Al

WEET
FELBLER 22 3%
IS
R

P e el

P e el

B2l

BeAm [ E AR
il Bhas e ol
BRET

23

No.
HE

O O T N U

O = A 4 a

Applied Date Remark
EAE #iE
426150001-427211547
427211548~ EP20191227
-090512
090512-
-090512
090512-
426150001-427211547
427211548- EP20191227
426200144-
427190827- EP20181228
427190827- EP20181228
427211548~ EP20191227


file:///C:/Users/E-P/AppData/Local/youdao/dict/Application/6.3.69.8341/resultui/frame/javascript:void(0);
file:///C:/Users/E-P/AppData/Local/youdao/dict/Application/6.3.69.8341/resultui/frame/javascript:void(0);

3000

Operating Control System
BIERG

24



Operating Control Assembly

0301

£ (SY51

S U —

25



Index

s

01

02

02

02
03

© N O

1
12
13

14 01

02
15 01
02
16
17
18
19
20
21

Part No.

5T

0000-000322-00
0000-000030-00
0000-000386-00
0000-000026-00
0000-000056-00
0000-000159-00
2108-300001-00
2108-300003-00
2108-300003-0A
0000-000016-00
0000-000120-00
1115-500001-00
0000-000651-00
0000-000677-00
2108-300002-00
1120-320000-00
1115-310000-00

1115-320000-00

1115-340000-00-70
1115-520010-00
1115-520010-DO
1115-520009-0A
1115-520017-00
1220-560001-00
1115-300003-00
1115-300004-00
0000-001101-00

0301 Operating Control Assembly

Part Name
Rl

Screw M8x25
Screw M10x16
Screw M6x20
Screw M8x30
Lockwasher g6
Lockwasher 28
Bracket
Bracket
Bracket

Screw M6x8
Screw M2x8
Bracket

Screw M4x8
Bushing 1610
Shaft

Gas Spring
Control Handle Assembly

Control Pod Assembly See0302

Control Pod Assembly See030201

Wire Harness

Wire Harness

Switch Assembly
Potentiometer Wire Harness
Inching Switch |

Proximity Block

Screw

Screw M8x20

BfEBR

WRET

BRAT

BRET

BRAT

L

Ci

SR

SR

SR

B[ BRET

BRET
HATT R 2R
BRET
ERENEg R R
A

A

ER N

ERiBY=324

TR
B
B
HHTRAR
H i B R
BT |
Bz
Bk T
4T

26

No.
BE

A A A NN AN A aAa A0 oA

[ G L (UL G UL G U UL I

Applied Date Remark
SRR k- 68
-S2321109 With (1)
-071212
071012-
-071212
071012-
-071212
071012-S23211
S2321110-
With Wire,
Superseded by
-426190000 1115-340000-00-70
426190001- With Wire
-426190000
426190001- EP20200713-02
-426190000 EP20200713-02
S2321110- With (2)
S2321110- With (2)
S2321110- With (2)



0302 Control Handle Assembly

BAETFA R

— o —

pr— o — ——————————— —

27



Index

s

0 N O b~ ON -

N
B wNao©

15

16
17
18
19
20
21
22

23

24

Part No.

5T

1120-342000-00
1120-340005-00
0000-000038-00
0000-000037-00
0000-000004-00
0000-000206-00
0000-000390-00
0000-000088-00
0000-000122-00
0000-000702-00
0000-000322-00
0000-000159-00
0000-000176-00
1120-340003-00

1120-343000-00

0000-000004-00
0000-000035-00
1120-340002-00
1120-341000-00
1120-340001-00
1220-520008-0C
0000-000010-00

1115-343000-00-B

1120-342000-00-B

0302 Control Pod Assembly

Part Name
FhH2WR

Cap Assembly
Control Knob
Lockwasher g3
Screw M3x12
Screw M5x12
Lockwasher g5
Flatwasher @5
Screw M4x8
Lockwasher g4
Flatwasher g4
Screw M8x25
Lockwasher g8
Flatwasher @8
Control Knob

Switch Box Assembly

Screw M5x12

Screw M5x20

Cover

Gripe

Pod

Accelerator Assembly
Screw M5x6

Reversing Switch Assembly

See 0304
Cap Assembly See 0303

BAETFA R

NS 95974
v
P
BRET
BRET
Ci
R
WRET
Ci
P
BRET
L
P
e 2

R RR AT R

WRET

WRET

T

LR

A

Dng S SRR

WRET
BRI I R (2R ER)
11, 0304

LR ERCTEIR) WL 0303

28

No.

ANNNNNNA#NNN—\—\E

N

[ U U U U O SO

Applied Date
EAE
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000

-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000

-426190000
-426190000

Remark
£
Without Wire

Without
Wire

With Wire

With Wire



030201 Control Handle Assembly

BRIEFHE R

29



Index

FE

AW N =

[6)]

Part No.

5T

1115-341000-00-10
1115-340005-00
0000-000038-00
0000-000037-00

1115-340006-00

1115-340004-00
1220-520008-0C
0000-000323-00
0000-000390-00
1115-340007-00
1115-520004-10

0000-000989-00
1115-340003-00
1121-310004-00
1115-340002-00
0000-000322-00
0000-000159-00
0000-000176-00
1115-340001-00
0000-000035-00

030201 Control Pod Assembly

Part Name
FhH2WR

Cap Assembly See 030301
Travelling Knob R
Lockwasher g3

Screw M3x12

Seat

Travelling Knob L
Accelerator Assembly
Screw M5x16
Flatwasher @5

Wire Harness Cover
Reversing Switch Wire
Screw M2x12

Cover

Spring

Cover

Screw M8x25
Lockwasher g8
Flatwasher @8
Washer

Screw M5x20

BAEFAL R

FaE R (IFER) W 030301
v

i

BRET

FAR e et e

Jiet
piIpEEE 3595
BRET

-
FIRLR &

S IEJT RN
BRET
ESSVALPIES
PR
FHELIET
BRET

Hp

-
BT
BRET

30

No.

Applied Date

¥E EAAM

1
1
2
2

2

BN A DA D AN N A A

426190001~
426190001~
426190001~
426190001~

426190001~

426190001~
426190001~
426190001~
426190001-
426190001-
426190001-
426190001-
426190001~
426190001~
426190001-
426190001~
426190001~
426190001-
426190001-
426190001-

Remark

H/E
With Wire

Cancelled,EP20
191112



0303 Upper Cover Assembly

let-35851

31



Index

s

© 00 N O g b~ ON -

-
o

1"
12
13
14
15
16

Part No.

5T

1120-342001-00
1120-342203-00
1120-342202-00
1120-342102-00
1120-342201-00
1120-342105-00
1120-342104-00
1120-342103-00
1120-342101-00
1120-342002-00
1120-342005-00
1120-342003-00
1120-342004-00
0000-000039-00
0000-000490-00
1120-342200-00
1120-342100-00
1220-520006-0C
1220-560002-00

Part Name
Rl

Upper Cover

Button For Lifting(R)
Button For Lowering(R)
Spring

Button Bracket(R)

Pin

Button For Lifting(L)
Button For Lowering(L)
Button Bracket (L)
Horn Button

Pin

Spring

Button Bracket

Screw ST3.5x9.5
Harness Clamp

Lift And Lower Box(R) Assembly
Lift And Lower Box(L) Assembly

Buttons Assembly
Inching Switch Il

0303 Upper Cover Assembly

EHEBR

E&%

ETHER A
TR A

PR

TR pEA

B il

AT e
R

TFR M
R\

B

PR
LSS S 2
IR

2k

ATHRETT RSB
FETVRETT RSB
FT FBEL MW R R
(pEPES|

32

No. Applied Date

-

Ul = A a2 WO =~ NN A & A O~ 0O = —a

ERO#M

-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000
-426190000

Remark

#E



030301 Upper Cover Assembly

EHEBR

33



Index Part No.
g FRwS
1 1115-341001-00
2 1120-342203-00
3 1120-342202-00
4 1120-342102-00
5 1120-342201-00
6 1120-342105-00
7 1120-342104-00
8 1120-342103-00
9 1120-342101-00
10 1120-342300-00
11 0000-000039-00
12 0000-000490-00
13 1120-342200-00
14 1120-342100-00
15 1220-520006-0C
16 1220-560002-00
17 1120-342002-00
18 1120-342005-00
19 1120-342003-00
20 1120-342004-00

030301 Upper Cover Assembly

Part Name
Rl

Upper Cover

Button For Lifting(R)

Button For Lowering(R)

Spring

Button Bracket(R)

Pin

Button For Lifting(L)

Button For Lowering(L)

Button Bracket (L)

Horn Button Assembly

Screw ST3.5%9.5

Harness Clamp

Lift And Lower Box(R) Assembly
Lift And Lower Box(L) Assembly
Buttons Assembly

Inching Switch 11

Horn Button

Pin

Spring

Button Bracket

EHEBR

SR
ETHER A
TR A

PR

TR pEA

B il

AT e
R

TFR M
R 2 A
BRET

S
HTFRETT R B
FETVRETT RSB
PETE. RREL B SR
AT

AL 3

i

PR
LSS S 2

34

a3

A NN 2 U1l 2 A A4 WO = A A A0 = 0O = A o~

Applied Date
ERAHH
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-
426190001-

Remark

#E



0304 Button Reverser Assembly

B RURFATFR L

35



0304 Button Reverser Assembly

BRRAFFRER

Index Part No. Part Name No. Applied Date
i ZEhRS FHER ¥E ERHEH

1 1120-343002-00 Cover BRI IS 1 426190000
2 1120-343003-00 Spring ik o 2 426190000
3 1120-342005-00 Pin il 2 426190000
4 1120-343001-0A Bracket BRI R MR 1 426190000
5 1120-343004-00 Pin il 1 -426190000
6 1115-520004-0A Reversing Switch Wire IR IR 1 -426190000
7 1220-560002-00 Inching Switch II HEN T 1 -426190000

36

Remark

#E



4000
Hydraulic System
WL RS

37



Mono Mast Hydraulic System

0401

BETRBERS




0401 Mono Mast Hydraulic System
BERBEERS

Index Part No. Part Name
s ZHHmS BHLRR
1 01 2108-422000-00 Hydraulic Pump Assembly R 38 8
See 0405 . 0405
02 2108-413000-00 Hydraulic Pump Assembly TS 3k i
See 0405 I, 0405
2 0000-000109-00  Screw M8x16 BRAT
3 0000-000159-00 Lockwasher @8 i
4 0000-000176-00 Flatwasher 28 P
5 2112-410004-00 Washer AR
6 0000-000056-00 Lockwasher g6 R
7 0000-000259-00 Bolt M6x16 WA
8 2108-411000-00 Tank HAE
9 0000-000472-00  Clip R
10 See Form4.1  Oil Return Pipe TRE WKL
11 0000-000069-00 Washer 216 A
12 2701-161600-00 Connector M16x1.5-M16x1.5 JERUIEDS
13 2108-400001-00  Oil Pipe k=4
14 2112-410002-00 Cover iR
15 2702-381600-00 Connector G3/8-M16x1.5 KEmk
16 0000-000634-00 Washer 18 2 A H
From 4.1
Lifting Height Part No. Of
Model
BARE Oil Return Pipe
R
mm in =REmS
Mono Mast 1605 63.19 2108-400002-00-01
AL RS 1955 76.97 2108-400002-00-02
Mono Mast (Straddle) 1570 61.81 2108-400002-00-01
BT TR 1920 75.59 2108-400002-00-02

39

No.
BE

_ A A A A A A N, DN DRWwOWw W W

Applied Date
EAE

-S24120171

-S24120171
-S24120171
-S24120171
-S24120171

Remark

#E

Cancelled



040101  Mono Mast Hydraulic System
HENRBERS




Index

Fs

© 0o N o g b~ WDN -

A A A A A A A
o a b~ W N -~ O

040101 Mono Mast Hydraulic System
BERBERS

Part No. Part Name No.
ZhRS FHER BE
1084210000001 Hydraulic Pump Assembly TR 3 Ak 1
See 040501 I, 040501
0000-000109-00  Screw M8x16 IRAT 4
0000-000159-00 Lockwasher 28 LR 4
0000-000176-00 Flatwasher g8 ! 4
2107-420001-00 Bracket R i ] 5 AR 1
0000-001250-00  Clamp D130 W $i 1
2112-410005-00 Rubber Cushion ok 2
2107-420002-0A  Tank A 1
0000-000472-00  Clip i 2
See Form 4.1 Oil Return Pipe TRE WK 4 1
0000-000069-00  Washer 216 A5 JE 1
2701-161600-00  Connector M16x1.5-M16x1.5  Hi@#z:k 1
2108-400001-00  Oil Pipe A 1
2112-410002-00 Cover AR 1
2702-381600-00 Connector G3/8-M16x%1.5 KHEIEEk 1
0000-000634-00 Washer 218 HA 1
From 4.1
Lifting Height Part No. Of
Model
BAREE Oil Return Pipe
S|
mm in ERERT

Mono Mast 1605 63.19 2108-400002-00-01

LA 1955 76.97 2108-400002-00-02

Mono Mast (Straddle) | 1570 61.81 2108-400002-00-01

LB 1920 75.59 2108-400002-00-02

41

Applied Date
EAE

S$24120172-426120054

S$24120172-426120054

$24120172-426120054
$24120172-426120054

$24120172-426120054

Remark

#E



Mono Mast Hydraulic System

040102

BERBERS

42



040102 Mono Mast Hydraulic System
BERBEERS

Index Part No. Part Name No. Applied Date Remark
iig=2 ZhRS Rl HE & F Y 1] H/E
Superseded by
1 01 2108-420000-0B-01 Pump and Motor Assembly R S 44 1
2108-420000-0B-02
02 2108-420000-0B-02 Pump and Motor Assembly W 2R A 1 EP20190515
2 0000-000109-00 Screw M8x16 BRET 4
3 0000-000159-00 Lockwasher @8 LR 4
4 0000-000176-00 Flatwasher @8 P 4
5 2107-420001-0B Bracket B ik ] SE AR 1 426120055-
6 1115-100003-f0 Rubber Cushion I it 2  426120055-
7 2702-381600-00 Connector G3/8-M16x1.5 DERIEZDN 1
8 0000-000634-00 Washer 18 A HE 1
9 0000-000472-00 Clip 4 2
10 See Form 4.1 Oil Return Pipe TRE WK 44 1
1" 0000-000069-00 Washer 216 HAEH 1
12 2701-161600-00 Connector M16x1.5-M16x1.5  ELif L 1
13 2108-400001-00 Oil Pipe T 1
Hydraulic Pump Assembly 0 i i il Superseded by
14 01 2108-421000-0A-01 1
See 040502 I, 040502 2108-421000-0A-02
Hydraulic Pump Assembly 0 3 i il
02 2108-421000-0A-02 1 EP20190515
See 040502 i, 040502
15 2108-420005-00 Tank HAE 1 426120055-
16 2112-410002-00 Cover THAE 5 1
17 2108-420006-00 Nozzle [ e 1 426120055-
18 0000-000056-00 Lockwasher @6 LR 4 426120055-
19 0000-000259-00 Bolt M6x16 [ 4 426120055-
From 4.1
Lifting Height Part No. Of
Model
BARE Oil Return Pipe
s |
mm in =RERS
Mono Mast 1605 63.19 2108-400002-00-01
P 1955 76.97 2108-400002-00-02
Mono Mast (Straddle) 1570 61.81 2108-400002-00-01
L 1920 75.59 2108-400002-00-02

43



0402 Mono Mast Hydraulic System , Explosion-proof
AENERERG CREIR

44



Index

FE

20 © 0N o WwN

[ QI G G Y
© 0o N o ga b~ WD

0402 Mono Mast Hydraulic System, Explosion-proof
AENEBERG CREIR

Part No. Part Name No. Applied Date

RS FhH2WR HE  EHNNE
2108-421000-00-01 Hydraulic Pump Assembly S it S 1 426120054

See 040501 1, 040501
0000-000109-00 Screw M8x16 WRAT 4
0000-000159-00 Lockwasher 28 R 4
0000-000176-00 Flatwasher g8 S 4
2107-420001-00 Bracket s i [ S AR 1 -426120054
0000-001250-00 Clamp D130 F= 1 -426120054
2112-410005-00 Rubber Cushion el 2 -426120054
2107-420002-0A Tank hAE 1 -426120054
0000-000472-00 Clip 4 2
See Form 4.1 Oil Return Pipe TERE WK 4 1
0000-000069-00 Washer g16 21 A2 E 1
2702-141600-00 Connector G1/4-M16x1.5 IERGESS 1
2108-411000-R0  Oil Pipe A 1
2112-410002-00 Cover AR 25 1
2702-381600-00 Connector G3/8-M16x1.5 KHEIEEk 1
0000-000634-00 Washer 18 2H A 1
0000-000044-00 Washer g14 2H A 2] 1
2112-440000-00 Explosion Relief Valve 1977 45 el 1
2108-410001-R0 Connector M16x1.5-G1/4 iRk 1
From 4.1
Lifting Height Part No. Of
Model
BAREE Oil Return Pipe
R
mm in =REmS

Mono Mast 1605 63.19 2108-400002-00-01

LA 1955 76.97 2108-400002-00-02
Mono Mast (Straddle) 1570 61.81 2108-400002-00-01

LT 1920 75.59 2108-400002-00-02

45

Remark

#E



Mono Mast Hydraulic System , Explosion-proof

040201

BENRBERSG CGFHiR)

r

"
"
1

&

-,

i

Pl
o ——




040201 Mono Mast Hydraulic System, Explosion-proof

BENRBERSG CGFHiR)

Index Part No. Part Name No. Applied Date Remark
i RS FhH2WR BE & F Y 1] £
. Superseded by
1 01 2108-420000-0B-01  Pump and Motor Assembly 0 ik 2R A 1
2108-420000-0B-02
02 2108-420000-0B-02  Pump and Motor Assembly s it 4 A 1 EP20190515
2 0000-000109-00 Screw M8x16 WRAT 4
3 0000-000159-00 Lockwasher 28 LKA 4
4 0000-000176-00 Flatwasher g8 S 4
5 2107-420001-0B Bracket s i [ S AR 1 426120055~
6 1115-100003-f0 Rubber Cushion el 2 426120055~
7 2702-381600-00 Connector G3/8-M16x1.5 KHEIEEk 1
8 0000-000634-00 Washer g18 2H A 1
9 0000-000472-00 Clip 4 2
10 See Form 4.1 Oil Return Pipe TRE WK 41 1
11 0000-000069-00 Washer ¢16 A2 E 1 -426190000 canceled
12 2702-141600-00 Connector G1/4-M16x1.5 IERGESS 1
13 2108-411000-R0O Qil Pipe biik=g 1
14 0000-000044-00 Washer g14 HAH 1
15 2112-440000-00 Explosion Relief Valve 377 42 17l 1
16 2108-410001-R0 Connector M16x1.5-G1/4 Rk 1 -426190000 canceled
Hydraulic Pump Assembly T 3k Superseded by
17 01 2108-421000-0A-01 1
See 040502 W, 040502 2108-421000-0A-02
Hydraulic Pump Assembly T 3k
02 2108-421000-0A-02 1 EP20190515
See 040502 W, 040502
18 2108-420005-00 Tank hAE 1 426120055-
19 2112-410002-00 Cover AR 55 1
20 2108-420006-00 Nozzle [ e 1 426120055-
21 0000-000056-00  Lockwasher 26 e 4 426120055
22 0000-000259-00 Bolt M6x16 AR 4 426120055~
From 4.1
Lifting Height Part No. Of
Model
BARE Oil Return Pipe
i
mm in =RERS
Mono Mast 1605 63.19 2108-400002-00-01
LA 1955 76.97 2108-400002-00-02
Mono Mast (Straddle) 1570 61.81 2108-400002-00-01
LT 1920 75.59 2108-400002-00-02

47



Duplex Mast Hydraulic System

0403

YR BERS

48



Index

s

1

© 00 N o g b~ WDN

Part No.
RS

2108-422000-00

02 2108-413000-60

0000-000109-00
0000-000159-00
0000-000176-00
2112-410004-00
0000-000056-00
0000-000259-00
2108-421000-60
0000-000472-00
See Form 4.2
0000-000069-00
2401-163500-00
2108-400001-60
2112-410002-00
2702-381400-00
0000-000634-00

0403 Duplex Mast Hydraulic System
REREBRERS

Part Name
ZHATH
Hydraulic Pump Assembly

See 0405
Hydraulic Pump Assembly

See 0405
Screw M8x16
Lockwasher 28
Flatwasher g8
Washer
Lockwasher g6
Bolt M6x16
Tank

Clip

Oil Return Pipe
Washer 216
Bolt M16x35
Qil Pipe

Cover
Connector G3/8-M14x1.5
Washer 18

VO 3 S B
i, 0405

VO 3 S B
i, 0405
BRET

i

-
AR
Hp

Ly

il

i
FTRE WK 4.2
A
B e
i
A
ERiiEESS
HE B

Form 4.2
Lifting Height
Part No.
‘A EE
_ G

mm in
2500 98.43 2108-400002-00-06
2700 106.30 2108-400002-00-03
3000 118.11 2108-400002-00-04
3300 129.92 2108-400002-00-05
3600 141.73 2108-400002-00-07

49

No.
HE

N U R N N R I R

Applied Date
EAEE

-S24120014

-S24120014
-S24120014
-S24120014
-S24120014

Remark

i

Cancelled



040301 Duplex Mast Hydraulic System
FERNEEERS

:

IS
L

.“--J




Index

FE

1

Part No. Part Name
RS FHER
Hydraulic Pump Assembly % 3ifi & B
2108-421000-00-02
See 040501 I, 040501

0000-000109-00  Screw M8x16 IRAT
0000-000159-00  Lockwasher @8 G
0000-000176-00  Flatwasher @8 P
2107-420001-00 Bracket VB 3 [ 8 A
0000-001250-00  Clamp D130 M4
2112-410005-00  Rubber Cushion L i
2107-420002-0A  Tank HAE
0000-000472-00 Clip 4

SeeForm4.2  Oil Return Pipe TRE WK 4.2
0000-000069-00 Washer 216 H A2
2401-163500-00 Bolt M16x35 Bk A
2108-400001-60  Qil Pipe mE
2112-410002-00  Cover A5
2702-381400-00  Connector G3/8-M14x1.5  ELif#zk
0000-000634-00 Washer 218 H A2

Form 4.2
Lifting Height
BARE

mm in

2500 98.43 2108-400002-00-06

2700 106.30 2108-400002-00-03

3000 118.11 2108-400002-00-04

3300 129.92 2108-400002-00-05

3600 141.73 2108-400002-00-07

51

040301 Duplex Mast Hydraulic System
REREBRERS

No.
BE

4O A A A AN AN~ N~ O MMM

Applied Date
EAEE

$24120015-426120054

$24120015-426120054

$24120015-426120054
$24120015-426120054

$24120015-426120054

Remark

#E



040302 Duplex Mast Hydraulic System

PENEBERS

52



Index

FE

0 N O b~ ON -

N
@w N o ©

14

15
16
17
18
19

040302 Duplex Mast Hydraulic System

PR RBE RS

Part No. Part Name
EHES FHEW
2108-420000-0B-02 Pump and Motor Assembly i &t 4114
0000-000109-00 Screw M8x16 BRET
0000-000159-00 Lockwasher @8 L
0000-000176-00 Flatwasher @8 Tk
2107-420001-0B Bracket VR [ 2 AR
1115-100003-f0 Rubber Cushion P il
2702-381400-00 Connector G3/8-M14x1.5 JERTESS
0000-000634-00 Washer 218 21 A2 E
0000-000472-00 Clip RN
See Form 4.2 Oil Return Pipe TRE WK 4.2
0000-000069-00 Washer 216 2H A
2401-163500-00 Bolt M16x35 B hg AR
2108-400001-60 Ol Pipe e
Hydraulic Pump Assembly ¥ 153 S,
2108-421000-0A-02
See 040502 1. 040502
2108-420005-00 Tank A
2112-410002-00 Cover VA o5
2108-420006-00 Nozzle (] el 8
0000-000056-00 Lockwasher @6 FER
0000-000259-00 Bolt M6x16 W2
Form 4.2
Lifting Height
Part No.
BARE -
ERERTS

mm

2500 98.43 2108-400002-00-06

2700 106.30 2108-400002-00-03

3000 118.11 2108-400002-00-04

3300 129.92 2108-400002-00-05

3600 141.73 2108-400002-00-07

53

No.
BE

O AN AN 2 AN MDA BN A

A AN o 4o 4

Applied Date

BRI
426120055-

426120055-
426120055-

426120055-

426120055-

426120055-
426120055-
426120055-

Remark

H/E
Pos. 14-19



0404 Duplex Mast Hydraulic System,Explosion-proof
FENEBEERS CHBTR)

54



Index

FE

Part No.
ZH5mS

2108-421000-00-02

0000-000109-00
0000-000159-00
0000-000176-00
2107-420001-00
0000-001250-00
2112-410005-00
2107-420002-0A
0000-000472-00
See Form 4.2

0000-000069-00
2702-141600-00
2108-411000-R0O
2112-410002-00
2702-381600-00
0000-000634-00
0000-000044-00
2112-440000-00
2108-410001-R0O

0404 Duplex Mast Hydraulic System,Explosion-proof

PENEBERG GRHIR)

Part Name
ZHATH
Hydraulic Pump Assembly

See 040501

Screw M8x16
Lockwasher g8
Flatwasher @8

Bracket

Clamp D130

Rubber Cushion

Tank

Clip

Oil Return Pipe

Washer 16

Connector G1/4-M16%1.5
Qil Pipe

Cover

Connector G3/8-M16%1.5
Washer ¢18

Washer 14

Explosion Relief Valve
Connector M16x1.5-G1/4

VOHS 3 e B
I, 040501
WRET

Ci

P
VU 3 i SE AR
Wi

2 ik

AT

i
FRE WL 42
Rl
ERiiEE SN
A

A
KHE@E#Ek
Rt
Rl

W1y 1% 1
PURY) § SN

Form 4.2
Lifting Height
Part No.
T B B
BRERT
mm
2500 98.43 2108-400002-00-06
2700 106.30 2108-400002-00-03
3000 118.11 2108-400002-00-04
3300 129.92 2108-400002-00-05
3600 141.73 2108-400002-00-07

55

No.
BE

1

JE e OO I S N GOy N N

Applied Date
& AT

$24120015-426120054

$24120015-426120054

$24120015-426120054
$524120015-426120054

$24120015-426120054

Remark

#E



Duplex Mast Hydraulic System,Explosion-proof

040401

PENEBERS CHEIR)

£

i d
i

-
L]

wh
I
FH
v
..




Index

FE

o s o
AV IS OO~ N WwN =

= A A
[o> 2NN &) I

17

18
19
20
21
22

Part No.
ZHHmS

040401 Duplex Mast Hydraulic System, Explosion-proof
FRITRBERSE GEHIR

Part Name
FhH2WR

2108-420000-0B-02 Pump and Motor Assembly S LA
0000-000109-00 Screw M8x16 BRET
0000-000159-00 Lockwasher @8 i
0000-000176-00 Flatwasher @8 P
2107-420001-0B Bracket B 3 ] 52 AR
1115-100003-f0 Rubber Cushion i {icEn
2702-381600-00 Connector G3/8-M16x1.5 KHEIEHk
0000-000634-00 Washer g18 21 A2 E
0000-000472-00 Clip F A
See Form 4.2 Oil Return Pipe TRE WK 4.2
0000-000069-00 Washer g16 2H A 2]
2702-141600-00 Connector G1/4-M16x1.5 JERGE SN
2108-411000-R0O Oil Pipe e
0000-000044-00 Washer g14 A2 E
2112-440000-00 Explosion Relief Valve 1977 45 1l
2108-410001-R0O Connector M16x1.5-G1/4 iRk
Hydraulic Pump Assembly R 38
2108-421000-0A-02
See 040502 1. 040502
2108-420005-00 Tank AR
2112-410002-00 Cover AR 25
2108-420006-00 Nozzle BN
0000-000056-00 Lockwasher @6 i
0000-000259-00 Bolt M6x16 AR
Form 4.2
Lifting Height
Part No.
BARE
=REmS

mm

2500 98.43 2108-400002-00-06

2700 106.30 2108-400002-00-03

3000 118.11 2108-400002-00-04

3300 129.92 2108-400002-00-05

3600 141.73 2108-400002-00-07

57

No. Applied Date Remark
HE EHANR #iE
1 426120055- Pos. 17-22
4
4
4
1  426120055-
2  426120055-
2
1
2
1
1 -426190000 canceled
1 -426190000 canceled
1
1
1
1 -426190000 canceled
1 426120055-
1 426120055-
1
1 426120055-
4 426120055-
4 426120055-



0405 Hydraulic Pump Assembly
YRk

58



Index

FE

0 N O b~ ON -

P e )
© N o o~ B WDN - O

Part No.
ZmS
2108-422001-00
2108-422002-00
2108-422003-00
2108-422004-00
2108-422005-00
2108-422006-00
2108-422007-00
2108-422008-00
2108-422009-00
2108-422010-00
2108-422011-00
2108-422012-00
0000-000763-00
2108-413001-00
2108-422013-00
2108-422014-00
2108-422015-00
2108-422016-00
2108-422017-00

Part Name
FhHaWR

Motor

Relay Starter
Relief Valve
Screw Plug

Valve

Plastic Valve Plug
Check Valve Plug
Screw Plug
Plastic Valve Plug
Solenoid Valve
Check Valye
Connecter
O-Ring

Pump

Pump

Suction Oil Hose
Suctio Filer
Escape Oil Valye
Brush

0405 Hydraulic Pump Assembly
YRRk L

AL

Befih g

i 7t 1
G3/4 P33k
TR
Zb SR DN

L[ 3k
T Hdk
G3/8' k% %k
ek A

B[] )
PRI

o #

5

5

Wit

TER

IRk

Tkl

59

No.
HE

. a4 A A A A A A A A A A A A A A A A

Applied Date
EAEE
-S24120171
-S24120171
-S24120171
-S24120171
-524120171
-524120171
-524120171
-524120171
-S24120171
-S24120171
-S24120171
-S24120171
-524120171
-524120171
-524120171
-524120171
-S24120171
-S24120171
-S24120171

Remark

#E

For Mono Mast
For Duplex Mast

Unit:set



040501 Hydraulic Pump Assembly
B 35 28

60



Index

FE

0 N O g b~ ON -

U
N o b W WN =2 O

Part No.

5T

2108-422001-00
2108-422002-00
2108-422003-00
2108-422004-00
2108-422005-00
2108-422006-00
2108-422007-00
2108-421001-00
2108-422010-00
2108-422011-00
2108-422012-00
0000-000763-00
2108-413001-00
2108-422013-00
2108-422014-00
2108-422015-00
2108-422016-00
2108-422017-00

Part Name
FhH2WR

Motor

Relay Starter
Relief Valve
Screw Plug
Valve

Plastic Valve Plug
Check Valve Plug
Screw Plug
Solenoid Valve
Check Valye
Connecter
O-Ring

Pump

Pump

Suction Oil Hose
Suctio Filer
Escape Oil Valye
Brush

040501 Hydraulic Pump Assembly

R S

L

Hefphds
i I

G3/4 ¥tk
R

P D28k
B[ [ 35 S
Bk
R )

B[] 1)
ERHIE

oF:¢]

g

=

Wi 7

VEK

(e ey

U]l

61

No.
BE

. A4 A A A A A A A A A A A A A A A A

Applied Date
EAE
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054
S24120172-426120054

Remark

#E

For Mono Mast
For Duplex Mast

Unit:set



040502 Hydraulic Pump Assembly
B 35 28




040502 Hydraulic Pump Assembly

VR 3k B
Index Part No. Part Name No. Applied Date Remark
i ZHHmS BHLRR HE & AT #iE
101 2108-422001-00 Motor HL 1 Superseded by
2108-422001-0A
02 2108-422001-0A Motor HLHL 1 EP20190429
2 2108-422002-00 Relay Starter P Al 1 426120055-
3 2108-422003-00 Relief Valve T 1 426120055-
4 2108-422004-00 Screw Plug G3/4 ¥tk 1 426120055-
5 2108-422005-00 Valve BRG] 1 426120055-
6 2108-422006-00 Plastic Valve Plug P H¥k13#k 1 426120055-
7 01 2108-422017-00 Brush Bl 1 426120055-4281304537 Unit:set
02 2108-422017-0A Brush | 1 4281304538- EP20190429
8 2108-421001-00 Screw Plug higk 1 426120055-
9 2108-422010-00 Solenoid Valve R 1 426120055-
10 2108-422011-00 Check Valye L [r] [ 1 426120055-
11 2108-422012-00 Connecter AT 1 426120055-
12 0000-000763-00 O-Ring O AfE 1 426120055-
For Mono Mast, Superseded
13 2108-413001-00 Pump W 1
by 2108-422013-00
13 2108-422013-00 Pump xR 1 426120055- For Duplex Mast
14 2108-421002-0A Suction Oil Hose W e 1 426120055-
15 2108-422015-00 Suctio Filer TEM 1 426120055-
16 2108-422016-00 Escape Oil Valye EMiNES 1 426120055-

63



5000

Electric System

HA RS

64



0501

Mono Mast Electric Assembly

L L NE Y5

65



Index

s

01
02
03

(2NN o> RN &) I

Part No.
ZmS
0000-000666-00
1115-520015-00
1120-500016-00
1115-500010-00
1115-500016-00
1115-520003-0A
1115-520013-00
1115-520005-0A
1115-510006-20
1115-520005-20
1115-520005-30
0000-000088-00
0000-000702-00
2108-520014-00
0000-000196-00
0000-000194-00
1115-510003-00
0000-000126-00
1120-540001-00-B
0000-000664-00
0000-000122-00
1115-510004-00
1115-510005-00
0000-000109-00
0000-000159-00
0000-000176-00
2108-540000-00

1115-500005-00-01

2108-500005-00

1115-500005-00-02

0000-000378-00
1220-500005-00
2108-520006-00
0000-000010-00
0000-000616-00
1115-510008-00
1115-500006-20
1115-500006-10
1115-500006-00
1115-500006-40
1115-500006-50
1115-500006-30
1115-520007-00
1115-500007-00
0000-000121-00
2108-510000-00
2125-500003-00
1115-510009-00

0501 Mono Mast Electric Assembly

Part Name

G

Screw M3x8

Buzzer Assembly

2 Way Switch Key

2 Way Switch Key

2 Way Switch Key
Switch Assembly

LED Lamp Wire Harness
Indicator Assembly
Indicator

Meter Wire Harness
Meter Assembly
Screw M4x8
Flatwasher g4

Charge Assembly

Nut M8

Flatwasher @8

Fuse 100A

Screw M6x16

Fuse Stand

Screw M4x40
Lockwasher g4
Controller

Finning

Screw M8x16
Lockwasher g8
Flatwasher g8
Bracket

Battery

Battery

Battery

Screw M4x16
Terminal

Limit Switch Harness
Screw M5x6

Screw M5x10
Emergency Stop Switch
Charger Cable AUS
Charger Cable USA
Charger Cable EUROPE
Charger Cable JAPAN
Charger Cable CHINA
Charger Cable END
Fanner Assembly

Veil Mats

Screw M4x35

Bracket

Lifting Proximity Switch
Lamp Holder

BTTRRATSR

WRAT
BN 2% I
PIAHE LT 5
PIFIFF
PIFE
PRTT 22 1
LED 4T 5%
HL R R
HER

H R
FH R
HRAET

4R

75 L 2 R
LSS

T

TRp 22

BRAET
R 2
BRAET

P

P 3%
H A

WRAT

ok

4R

P I 5 AR
2R i

2R i

2R i

WRAT

Lk
PRI LR TR
BRAET

HRAET
BAFIF R
FeHLE bR
FoHLE SEhR
FoHLE BRbR
oLk Hir
FeHLE EFR
FeHLE Bibr
BRRRRUR
AL

HRAET

HL 2% [ S AR
TR IR
LED 47 i

66

No.
BE

A A A N A A A A A A A a AaNDAR A A PNMNMNNNMNN-2DOOODOODOO » A BDMNAaADN-ASDNN-LODR A A A aaapNRdNNDND -2 N

Applied Date
& AT

-081612
081612-111912
111912-

-111912

-080111

053113-

Remark

#E

With wire
With (1)
With (2)

Without hour meter
With hour meter

With hour meter

65AH / 12V
80AH / 12V
85AH / 12V

For AUS
For USA

For EUROPE
For JAPAN
For CHINA

For END
With wire



050101

Mono Mast Electric Assembly

BZTRRESRR

67



Index

s

02

02

02

02

02

© o N oo

01

02

03

10

11

12 01
02

13

14

15

16

17 01
02
03

18 01
02

19

20

21

22 01
02

23

24

25

26

27

28

29

30

30

30

30

30

30

Part No.

5T

0000-000666-00
0000-000109-00
1115-520015-00
1120-500003-0A
1115-510006-00
1115-510006-20

1115-510006-2B-02

1115-520019-00
1115-520019-0A

1115-520013-00

1115-520013-DZ
1115-520005-0A
1115-520005-20
0000-000088-00
0000-000702-00
2108-520014-00
2108-520014-0A
2108-520014-10
0000-000196-00
0000-000194-00
1115-510003-00
2108-500001-00
0000-000126-00
1120-540001-00-B
0000-000664-00
0000-000122-00
1115-510004-00

1115-510004-00-DO
1115-510004-00-20

1115-510005-00

1115-510005-0A
0000-000109-00
0000-000159-00
0000-000176-00
2108-540000-00
2111-541000-A0

1115-500005-0A-01

0000-000378-00
1220-500005-00
2108-520006-00
0000-000010-00
0000-000616-00
1115-510008-00
1115-500006-20
1115-500006-10
1115-500006-00
1115-500006-40
1115-500006-50
1115-500006-30

050101 Mono Mast Electric Assembly
HAGTIRESTBR

Part Name

G

Screw M3x8

Screw M8x16

Buzzer Assembly

Horn

Meter 906

Meter 803,With hour meter

Meter 803, With hour meter

Switch Assembly
Switch Assembly

LED Wire Harness

LED Wire Harness
Meter 906 Wire Harness
Meter 803 Wire Harness
Screw M4x8
Flatwasher g4

Charge Assembly
Charge Assembly
Charge Assembly

Nut M8

Flatwasher @8

Fuse 100A

Fuse 150A

Screw M6x16

Fuse Stand

Screw M4x40
Lockwasher g4
Controller

Controller

Controller

Finning

Finning

Screw M8x16
Lockwasher g8
Flatwasher g8

Bracket

Bracket

Battery

Screw M4x16

Terminal

Limit Switch Harness
Screw M5x6

Screw M5x10
Emergency Stop Switch
Charger Cable AUS
Charger Cable USA
Charger Cable EUROPE
Charger Cable JAPAN
Charger Cable CHINA
Charger Cable END

BRET
BRET
LRI SYEN
LN
906 LR
803 LR

803 HiE X

BRI K
BRI A

LED 4T 2 %

LED 4T 2%
906 HIERLIN
803 HIERLIN
BRET

-
T
FERLER
FEHLER
Bkt

-
TRE 22
TRE 22
BRET
PRI 22 )
BRET

Hp
Estinling
Etiling
Pl &%
WA
WA

BRET

Hp

-
PR 5] 2 A
PR 72 A
LR

BRET
L
BRAIT SRk R
BT

BRET
ESESIES
FEHL bR
T Ehs
FEHL BbR
FEHL Hin
FEHL EiR
FEHL TEbR

68

No.
BE

A A A A AN

A A A A A A AN D A AN N~_A AR A AN AN AN A A DN AaAa

Applied Date Remark
& FH B[] H/E
-4281101841 With wire
4281101842- EP20190311
-4281101841 With wire
4281101842~ EP20190311
Without hour meter
Cancelled
For Maintenance-free
Battery
111912- Cancelled/HLiH
Superseded by
1115-520013-DZ
EP20200321
-S2321137
S2321138-425150725
425150726-
-S2318245
S2318246-
Cancelled/HUH
-426190000 Standard
426190001~ EP20200713-02
-051012
051012-
-426190000
426190001-
85AH / 12V
For AUS
For USA
For EUROPE
For JAPAN
For CHINA
For END



30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

1115-500006-60
1115-520007-00
1115-500007-00
0000-000121-00
2108-510000-00
2125-500003-00
1115-510009-00
1115-500009-00
1115-510008-10
2112-410005-00
1115-520020-00
1115-520021-00
0000-000194-00
0000-000159-00
2108-520016-00

Charger Cable CH
Fanner Assembly
Veil Mats

Screw M4x35
Bracket

Lifting Proximity Switch
Lamp Holder
Charger Hoop
Switch Button
Rubber Cushion
3M Patch

Ground Line
Flatwasher g8
Lockwasher 28
Wire

FEHLLE HibR
HICH R
As

HRAET
FL2% [ 5 AR
TR
LED 47 i

75 L 30 4
Froetusl
g

3M i
e

A

Gk

W\ EE 2

69

JE N G U T S N S G G G U G QY

053113-
081512-

425150726~
426191250-
4281101842-
4281101842-
4281101842-

For CH
With wire

EP20190311
EP20190311
EP20190311



Duplex Mast Electric Assembly
[LEARE L =Y57

0502

e
F [
L T
. 0
4,

v

l:\_.

70



Index

s

01
02
03

(2NN o> RN &) I

Part No.
ZmS
0000-000666-00
1115-520015-00
1120-500016-00
1115-500010-00
1115-500016-00
1115-520003-0A
1115-520013-00
1115-520005-0A
1115-510006-20
1115-520005-20
1115-520005-30
0000-000088-00
0000-000702-00
2108-520014-00
0000-000196-00
0000-000194-00
1115-510003-00
0000-000126-00
1120-540001-00
0000-000664-00
0000-000122-00
1115-510004-00
1115-510005-00
0000-000109-00
0000-000159-00
0000-000176-00
2108-540000-60
2108-500005-00
1115-500005-00-02
2108-500005-60-01
2108-500005-60-02
0000-000378-00
1220-500005-00
2108-520006-00
0000-000010-00
0000-000616-00
1115-510008-00
1115-500006-20
1115-500006-10
1115-500006-00
1115-500006-40
1115-500006-50
1115-500006-30
2125-500003-00
1115-510009-00

0502 Duplex Mast Electric Assembly

Part Name
Rl

Screw M3x8

Buzzer Assembly

2 Way Switch Key

2 Way Switch Key

2 Way Switch Key
Switch Assembly

LED Lamp Wire Harness
Indicator Assembly
Indicator

Meter Wire Harness
Meter Assembly
Screw M4x8
Flatwasher g4

Charge Assembly

Nut M8

Flatwasher 28

Fuse 100A

Screw M6x16

Fuse Stand

Screw M4x40
Lockwasher g4
Controller

Finning

Screw M8x16
Lockwasher g8
Flatwasher @8
Bracket

Battery

Battery

Battery

Battery

Screw M4x16
Terminal

Limit Switch Harness
Screw M5x6

Screw M5x10
Emergency Stop Switch
Charger Cable AUS
Charger Cable USA
Charger Cable EUROPE
Charger Cable JAPAN
Charger Cable CHINA
Charger Cable END
Lifting Proximity Switch
Lamp Holder

[CEARE 2::a¥Y5

WRET
PN 25 B
PIRHEHRLIT R
P SRR
P SRR
BHRETT 5% Bk
LED 4T 2%
RLER SR
RER
LR EOR
HLER K
BRET

P

FE LA A
LS

R

PRig 22

BRET
R 22 i
BRET

CL

Pkl g%
jirecan

WRET

Ci

P
FELJFR 2] R A
LI

LI

ki

ki

WRET

L
FRAT T SR T
BRET

BRET
ESEPIES
TR AR
TR FhR
TR WhR
TR His
FEAL EHiR
FHLZ FEhR
ETFRRALITR
LED T

71

No.
BE

A A A A A A A A A NNDA A AN NN NNMNNADNNMNNAS ADRMNN-_SGN=_2NN-COORA A A A A aapNNPhhDND-aN

Applied Date
&R AT

-081612
081612-111912
111912-

-111912

-080111

053113-

Remark

4

With wire
With (1)
With (2)

Without hour meter
With hour meter

With hour meter

80AH / 12V
85AH / 12V
105AH / 12V
120AH / 12V

For AUS
For USA
For EUROPE
For JAPAN
For CHINA
For END



050201 Duplex Mast Electric Assembly
[CEANE L:iaw sy

Wimnut Hour Meter With I-hur Meter

F e -
P
B e s s s e s

= 5":;.

o

C
el

72



Index

R

© ©© N o o

10
11
12

13
14
15
16
17

18

19

20
21
22
22

23
24
25
26
27
28
29

=.

i

01
02
01
02
03

01

02

01
02

01

02

01
02
03

01
02

01
02
03
01
02
01
02

01
02

Part No.

5T

0000-000666-00
0000-000109-00
1115-520015-00
1120-500003-00
1120-500003-0A
1115-510006-00

1115-510006-20

1115-510006-2B-02

1115-520019-00
1115-520019-0A

1115-520013-00

1115-520013-DZ
1115-520005-0A
1115-520005-20

0000-000088-00
0000-000702-00
2108-520014-00
2108-520014-0A
2108-520014-10
0000-000196-00
0000-000194-00
1115-510003-00

2108-500001-00
0000-000126-00
1120-540001-00

0000-000664-00
0000-000122-00
1115-510004-00

1115-510004-00-DO
1115-510004-00-20

1115-510005-00

1115-510005-0A
0000-000109-00
0000-000196-00
0000-000159-00
0000-000176-00
2108-540000-60
2108-541000-Q0
2111-541000-A0

2108-500005-60-03

0000-000378-00
1220-500005-00
2108-520006-00
0000-000010-00
0000-000616-00
1115-510008-00

050201 Duplex Mast Electric Assembly

Part Name

G

Screw M3x8

Screw M8x16

Buzzer Assembly

Horn

Horn

Meter 906

Meter 803,With hour meter

Meter 803,With hour meter

Switch Assembly
Switch Assembly

LED Wire Harness

LED Wire Harness
Meter 906 Wire Harness
Meter 803 Wire Harness
Screw M4x8
Flatwasher g4

Charge Assembly
Charge Assembly
Charge Assembly

Nut M8

Flatwasher @8

Fuse 100A

Fuse 150A

Screw M6x16

Fuse Stand

Screw M4x40
Lockwasher g4
Controller

Controller

Controller

Finning

Finning

Screw M8x16

Nut M8

Lockwasher 28
Flatwasher @8

Bracket

Bracket

Bracket

Battery

Screw M4x16

Terminal

Half Speed Switch Harness
Screw M5x6

Screw M5x10
Emergency Stop Switch

[CEARE 2::a¥Y5

WRET
BRET
HAEIES 5% S5 AR
LI
LI
906 Hi &k
803 &R

803 LER

BRI IR LK
BRI IR LK

LED 4T &%

LED T 2k
906 RN
803 HIERLR
WRET

P

78 L 4 LB
FEHLAR
FEHLAR
LS

R
PRigr 22
PRigr 22
BRET
RISy 22 i
BRET

EL
Pkl g%
Pkl g%
Pkl g%
jirecan
BT
BRET

R

EL

R
FELJFRL ] AR
FELJFRL ] AR
FELJFRL ] AR
LI

BRET
A
PHIFREIR
WRET

WRET
ESESIES

73

No.
BE

A A A A A AN

AN DA A A NN - A A PNNMNNMNN-A- A Aaa oo NSNS aANNA-D A a0 A a A

Applied Date
EAEE
-427120198

427120199-
-427120198
427120199-427150362

427150363

111912-

-S2321137
$2321138-425150725
425150726-

-S2318245
$2318246-

-426190000
426190001~
-051012
051012-
-S2311400
§2311401-

$2318246-426190000
426190001~

Remark

4

EP20180905-01
With wire
EP20180905-01
EP20180905-02

Without hour meter

Cancelled

For Maintenance

-free Battery
Cancelled/HUH

Superseded by

1115-520013-DZ
EP20200321

Cancelled/H i
Standard
EP20200713-02

For Straddle

105Ah / 12V



Index
g

30

30

30

30

30

30

31

32

33

34

35

36

37

38

39

40

Part No.

5T

1115-500006-20
1115-500006-10
1115-500006-00
1115-500006-40
1115-500006-50
1115-500006-30
2125-500003-00
1115-510009-00
1115-500009-00
1115-510008-10
2112-410005-00
1115-520020-00
1115-520021-00
0000-000194-00
0000-000159-00
2108-520016-00

050201 Duplex Mast Electric Assembly

[GEARE S awsy
Part Name No. Applied Date Remark
FhHaWR BE & FH B[] £
Charger Cable AUS FRHLZR AR 1 For AUS
Charger Cable USA FEHLLE Ehr 1 For USA
Charger Cable EUROPE L BbR 1 For EUROPE
Charger Cable JAPAN AL Hi 1 For JAPAN
Charger Cable CHINA L EHbR 1 For CHINA
Charger Cable END FOHLLR JikR 1 For END
Half speed Switch ESUSIPS 1
Lamp Holder LED 47 )i 1 053113-
Charger Hoop 78 HLAR A 2 081512-
Switch Button TF KA 1
Rubber Cushion L i 2
3M Patch 3M i Fr 1 425150726-
Ground Line Pk 1 426191250-
Flatwasher g8 ! 1 427120199- EP20180905-01
Lockwasher g8 LR 1 427120199- EP20180905-01
Wire W\ 28 1 427120199- EP20180905-01

74



0503 Wiring Harness Assembly

LA AL

To Control Handle
BT
To Brake _
BHE S To Wiing Hamess-Bell switch
BRI

To Manual control unit
HFEpE

=~ To Solenoid Vaive
T HHER

r_\fﬁapmmmm
] -7 BEGME

X

To Key Switch

xS

To Controller meter &—c
#ERRE .

To LED Lamp
FLEDT

____________

Ta Buzzer

e

To Power-
ki ik il

To Fanner

75



0503 Wiring Harness Assembly

LRI
Index Part No. Part Name No. Applied Date Remark
5 T FHAH & SRR k- 68
1 2108-520001-00 Master Wiring Harness FEIR 1 -426190000
2 1120-500010-00 Fuse 10A PRI 22 1
3 1115-520021-00 Magnetic Ring T3 1 426190001- Cancelled

76



050301 Mono Mast Wiring Harness Assembly

BRI AR

To Control Handle
HARIEFH

To Wiring Harness-Belly switch
EH R

EFRAT

‘H} To Solencid Valve

R
To Key Swiich
BHRTFX
To Pump Contactor
To Controller meter §— =7 = BREMS
L e "
To LED Lamp
LT i (P
To Hom i
To Power+
To Power-
ELik Rk EERER
To Limit Switch
BEETFX
To Fanner
To Charge
gErag
To Circuit Board
g

&

77



Index
s
1

2
3

Part No.
SHHS
2108-520001-EU

1120-500010-00
2108-520003-Q0

050301 Mono Mast Wiring Harness Assembly

Part Name
FhH2WR

Master Wiring Harness
Fuse 10A
Module

BT TRRETH R

ELR
PRI 22
HLER AR

78

No.
BE

1
1
1

Applied Date
& AT
426190001-

426190001~

Remark
£
EP20200713-02

EP20200713-02



0504 Wiring Harness Assembly (With Proximity Switch)
LRI G EFBRALIFR)

To Control Handie
s UEE ]
To Brake _
BB ) To Wiring Hamess-Bely switch
B SR

To Manual confrol unit

BFRRE ~ . To Solenoid Valve
-7 HELRE
To Key Switch
HHETx (
w5 }Tc- Pump Contactor
To Controller meter §2 -7 BREME
EN
To LED Lamp

To Buzzer

g

To Power+
To Power-
2 HEHECS
g=> To Lifting Proximity Switch
S B LARETR
To Limit Switch
To Fanner kR
s
To Charge

ERhE




0504 Wiring Harness Assembly (With Proximity Switch)
LB CF EFHRALFFSR)

Index Part No. Part Name No. Applied Date Remark

g ZmS E i HE & AT BYE

1 01 2108-520001-00 Master Wiring Harness FER 1 Cancelled/HiH
02 2108-520001-FA Master Wiring Harness ES2T Y 1

2 1120-500010-00 Fuse 10A RIS 1

80



050401 Duplex Mast Wiring Harness Assembly
CEARE S 495921

To Control Handle
ERETR

Ta Wiring Hamess-Belly switch
L SIPS

To Manual control unit
BEFERT

To Key Switch
To Pump Contactor, EHTE

To Controller meter

To LED Lamp
_ FELEDAT

To Limit Switch
BRI

\i\

To Fanner

BAH =

Ly ‘1}&
¥ To Lifting Proximity Switch
& LT x

81



050401 Duplex Mast Wiring Harness Assembly

[CEANE S>3 9532
Index Part No. Part Name No. Applied Date Remark
5 TS FHAH & SRR k- 68
1 2108-520001-00-LL Master Wiring Harness FEIR 1
2 1120-500010-00 Fuse 10A PRI 22 1
3 2108-520003-Q0 Module FLER AR 1

82



Mono Mast Cable Assembly

0505

BRI R

e A

;
P

s

I v
r

e

83



Index

s

0 N O g b~ ON -

P~ N e )
© 0o N o ok W N -~ O

Part No.

5T

2108-530006-00
2108-530005-00
2108-530009-00
2108-530010-00
2108-530008-00
2108-530007-00
2108-530001-00
2108-530004-00
2108-530003-00
2108-530002-00
0000-000646-00
0000-000004-00
0000-000108-00
0000-000056-00
0000-000380-00
1115-231000-00
0000-000277-00
0000-000159-00
0000-000176-00

Part Name
FHER

P- Cable

P+ Cable

C3 Cable

C4 Cable

C2 Cable

C1 Cable

B+ Cable

M2 Cable

M1 Cable

B- Cable
Screw M4x10
Screw M5x12
Nut M6
Lockwasher 26
Flatwasher g6
Bracket

Bolt M8x25
Lockwasher g8
Flatwasher @8

0505 Mono Mast Cable Assembly

BB ABLR

P-H1 454k
P+
C3 M2k
C4 Wik
C2 M2tk
C1 gk
B+ 4L
M2 gLk
M1 H g5k
B-HE ik
HRAET

HRAET

BRE)

Gk
AR

FL AL e 2
1ZHE
B
4

84

No. Applied Date
HE  EARE

1

1

1

1

1

1

1

1

1

1

2 -121213
2

2 -121213
2 -121213
2 -121213
1

4

4

4

Remark

i



0506 Duplex Mast Cable Assembly
[CEANE Xk 05821

85

%
(SR RN AR CE S




0506 Duplex Mast Cable Assembly

[CEARE 3::6#sY51
Index Part No. Part Name No. Applied Date Remark
FF5 FRwS FIEALFR g & AT BYE
1 2108-530006-60 P- Cable P-rZiZk 1
2 2108-530005-60 P+ Cable P+rLZiZE 1
3 2108-530009-60 C3 Cable C3 Mgz 1
4 2108-530010-60 C4 Cable C4 Mgz 1
5 2108-530008-60 C2 Cable C2 Mgz 1
6 2108-530007-60 C1 Cable C1 HZizk 1
7 2108-530001-60 B+ Cable B+HLZiZE 1
Superseded by
8 01 2108-530004-60 M2 Cable M2 B4k 1
2108-530004-00
02 2108-530004-00 M2 Cable M2 B4k 1 EP20200423
M1 HLZ5 2% Superseded by
9 01 2108-530003-60 M1 Cable 1
2108-530003-00
02 2108-530003-00 M1 Cable M1 L2k 1 EP20200423
10 2108-530002-60 B- Cable B-r1Z52k 1
11 0000-000646-00 Screw M4x10 WRET 2 -121213
12 0000-000004-00 Screw M5x12 WRET 2
13 0000-000108-00 Nut M6 WERE 2 -121213
14 0000-000056-00 Lockwasher 26 GHEr 2 -121213
15 0000-000380-00 Flatwasher g6 P 2 -121213
16 1115-231000-00 Bracket FEL B 22 4% 1
17 0000-000277-00 Bolt M8x25 R 4
18 0000-000159-00 Lockwasher @8 LR 4
19 0000-000176-00 Flatwasher 28 T 4

86



6000
Lifting System
IR G

87



Mono Mast Lifting System

0601

BEREN RS

88



Index

FE

0 N O b~ ON -

N
w N o ©

Part No.
ZHHmS

0000-000756-00
2108-600001-00
2108-600003-00
2108-600002-00
2108-620000-00
0000-000374-00
0000-000060-00
0000-000373-00
0000-000321-00
2108-600004-00
See Form 6.1.1
0000-000159-00
0000-000176-00

Part Name
FhH2WR

Retainer Ring 240
Shaft

Washer

Chain Roller
Chain Bracket
Screw M12x30
Lockwasher 12
Flatwasher 12
Screw M8x20
Cylinder Bracket
Lifting Cylinder
Lockwasher @8
Flatwasher @8

0601 Mono Mast Lifting System
BLIREA RS

St P 42 45
BE AR R
R
BEAREE
BN

IR

i

-

BRET
L[] SE AR
AR T L K
Hp

-

W 6.1.1

89

No. Applied Date
HE  EHNE

O NN N UG I XY

Remark

4

See 0602



0602 Lifting Cylinder

AT

90



0602 Lifting Cylinder

oA liifian
Index Part No. Part Name No. Applied Date Remark
FF5 ZmS E i HE GEROH %
1 See Form 6.1.1  Piston Rod TEIEM WK 6.1.1 1 -426190000
2 2125-410002-00 Piston T 38 1
3 2125-410003-00 Collar Nz b 1
4 2125-410006-00 Bushing LIE= 1 -426190000
6 See Form 6.1.1  Cylinder MELE WK 6.1.1 1 -426190000
7 2125-410004-0A Cap il 25 1
8 0000-000084-00 Ring Wiper 835%x43x5-6.5 77 24 Pl 1
9 0000-000370-00  O-ring 240x3.1 O Y[l 1
10 2125-410005-00 Ring Back Up 250x20x2.5 A 1 -426190000
11 0000-000512-00 Rod Packing 240x50x6 Yx %%t pE 1
Seal Kit for Cylinder plliAR LN
KIT 2110-2BG 1
(include item8,9,11 ) BEFS8, 9, 11
Form 6.1.1
Lifting Height
Mast Cylinder Part No. Cylinder Body Piston Rod
‘ IR : B , ;
e Szl - TR RS WL THEF
mm in
Mono Mast 1605 63.19 2110-410000-00-01 2110-411000-00-01 2125-410001-00-12
L ImES 1955 76.97 2110-410000-00-04 2110-411000-00-04 2125-410001-00-13
Mono Mas(Straddle) 1570 61.81 2110-410000-00-01 2110-411000-00-01 2125-410001-00-12
B R 1920 75.59 2110-410000-00-04 2110-411000-00-04 2125-410001-00-13

91



Lifting Cylinder

060201

AT

92



060201 Lifting Cylinder

oA liifian
Index Part No. Part Name No. Applied Date Remark
FF5 ZmS E i HE GEROH %
1 See Form 6.1.1  Piston Rod TEIEM WK 6.1.1 1 426190001-
2 2125-410002-0A  Piston T 38 1
3 2125-410003-00 Collar Nz b 1
4 2125-410005-00 Bushing SmE 1 426190001-
6 See Form 6.1.1  Cylinder MELE WK 6.1.1 1 426190001-
7 2125-410004-0A Cap il 25 1
8 0000-000084-00 Ring Wiper 835%x43x5-6.5 77 24 Pl 1
9 0000-000370-00  O-ring 240x3.1 O Y[l 1
10 2125-410006-0A Ring Back Up 50x20%2.5 A 1 426190001-
11 0000-000512-00 Rod Packing 240x50x6 Yx %%t pE 1
Seal Kit for Cylinder plliAR LN
KIT 2110-2BG 1
(include item8,9,11 ) BEFS8, 9, 11
Form 6.1.1
Lifting Height
Mast Cylinder Part No. Cylinder Body Piston Rod
‘ IR : , ;
e Szl - TR RS WL THEF
mm in
Mono Mast 1605 63.19 2110-410000-00-01 2110-411100-R0-01 2125-410001-0A-12
L ImES 1955 76.97 2110-410000-00-04 2110-411100-R0-04 | 2125-410001-0A-13
Mono Mas(Straddle) 1570 61.81 2110-410000-00-01 2110-411100-R0-01 2125-410001-0A-12
B R 1920 75.59 2110-410000-00-04 2110-411100-R0-04 | 2125-410001-0A-13

93



0603 Mono Mast Fork Frame

LU N 978 S

94



Index

s

2 0

02

Part No.
s

2125-630001-10

2125-630001-00

2108-630001-10-01

0000-000008-00
0000-000063-00
2125-631104-00
2125-612007-00
2125-612002-00
2125-612001-00
2125-612005-00
0000-000183-00
2125-631100-00
2108-631000-10
2108-610000-00

0603 Mono Mast Fork Frame
BRI HEXE

Part Name
FH2H

Shaft

Fork

Fork

Screw M10x20
Lockwasher 10
Screw

Snap Ring
Bracket Assembly
Roller Assembly
Dust Snap
Retainer Ring 235
Roller Assembly
Fork Frame

Fork Frame

B il
X

X
E£a)
i
P TTIRET
1R A
ekt
Eattticdi|
Bk
HIEEE ]l
Rt Sy
TN
TN

95

No.
HE

- a2 A DM DM DDA DDA aON

Applied
Date
& AT

Remark

#E

Superseded by
2108-630001-10-01



0604 Mono Mast Chain Assembly
HGIREER B

96



Index

FE

N o o WON -2 OO

Part No.
ZHHmS

2108-640000-0C-01
2108-640000-0C-02

See Form 6.2
2108-640001-00
0000-000237-00
2108-640002-00
0000-000188-00
2108-640003-00
0000-000176-00

Part Name
FhH2WR

Chain Assembly
Chain Assembly
Chain LH1234
Bolt

Nut M16x1.5
Pin Shaft

Pin 83.2x20
Chain Anchor
Flatwasher g8

0604 Mono Mast Chain Assembly

BRSO

HE2% AR
595924

B4 LH1234 .3 6.2

BESRIRAE
IR A
L
T4
RSPk
R

N = WO N W a2 A a o

Applied Date Remark
& B iE] #iE

H=1605mm

H=1955mm

Parts being phased out
Parts being phased out

Parts being phased out

Parts being phased out

Form 6.2
Lifting Height(hs)
Mast - Standard Of Chain Part No. Of Chain
132587 MG xRy
mm in
Mono Mast 1605 63.19 63 2108-640004-00-01
X amp:t! 1955 76.97 83 2108-640004-00-02

97



0605 Mono Mast (Straddle) Chain Assembly
BAZRIBE (T RR )RS SR

98



0605 Mono Mast (Straddle) Chain Assembly
HGIIR (FER) BFENR

Index Part No. Part Name No. Applied Date Remark
i ZH5mS BHLRR HE  EARE #iE
0 2108-640000-1A-01 Chain Assembly HER R 1 H=1570mm
0 2108-640000-1A-02 Chain Assembly FER R 1 H=1920mm
1 See Form 6.2 Chain LH1234 BE%% LH1234 1% 6.2 1 Parts being phased out
2 2108-640001-00  Bolt SRR 2 Parts being phased out
3 0000-000237-00  Nut M16%1.5 BRE) 6
4 2108-640002-00  Pin Shaft Bl 2 Parts being phased out
5 0000-000188-00  Pin @3.2x20 TF 14 4
6 0000-000176-00  Flatwasher g8 P 2
Form 6.3
Lifting Height(hs)
Mast s Standard Of Chain Part No. Of Chain
13587 BRI BEARS
mm in
Mono Mast (Straddle) 1570 61.81 63 2108-640004-00-01
2R 1920 75.59 83 2108-640004-00-02

99



0606 Duplex Mast Lifting System

CEARE S sBiEEH

=
i
g

"
o

’ [

“ne

100



Index

Fs

0 NO G WN -

NN
w NN Xo @

13
14
15
16

16
17

18
19
20
21
22
23

24

25
26
27
28
29
30
31
32
33
34

35

36
37
38
39
40
41

01
02
03
04

01
02
03

01
02

01
02

01
02
01
02

Part No.

ZHHmS
0000-000761-00
2108-600002-60
0000-000757-00
2108-600003-60
2108-600004-60
2108-600005-60
0000-000100-00
0000-000294-00
0000-000758-00
0000-000374-00
0000-000060-00
0000-000373-00
2108-610000-60
2108-610000-a0
2108-610000-6A
2108-610000-6B
2111-610000-00
2108-600001-60

See Form 6.4
2108-620000-60
2108-620000-a0
2108-620000-6A
2111-620000-00
2108-600006-60
2108-600010-60
0000-000777-00
2108-600007-60
0000-000420-00
0000-000434-00
0000-000762-00
2108-632000-60
2108-632000-70
2108-600008-60
0000-000759-00
2108-600009-60
0000-000007-00
0000-000063-00
0000-000760-00
0000-000055-00
2125-600005-00
0000-000325-00
0000-000109-00
0000-000159-00
2108-600002-a0
2108-600006-6A
2108-600001-a0
2108-600003-6A
0000-000055-00
0000-000056-00
0000-000380-00
0000-000176-00
2108-650000-60
0000-001525-00

0606 Duplex Mast Lifting System
RRIIERA RS

Part Name

BHAH

Screw M12x20
Bolt

Nut M20X1.5
Spring

Positioning rod
Chain roller 84/252X33
Bearing 6205
Retainer Ring 825
Elastic Collar 52
Screw M12x30
Lockwasher g12
Flatwasher g12
Outside Mast
Outside Mast
Outside Mast
Outside Mast
Outside Mast
Bushing

Lifting Cylinder
Inner Mast

Inner Mast

Inner Mast

Inner Mast
Column

Column

Steel ball 12.0000 G100 b
Roller shell 170.2x32
Bearing 6206
Retainer Ring 230
Elastic Collar ®62
Roller Assembly
Roller Assembly
Roller shell g72X30
Bearing 3205
Bearing Block
Flatwasher 10
Lockwasher 10
Bolt M10%30
Screw M6x16
Buffer Block
Screw M12x20
Screw M8x16
Lockwasher g8
Plate

Plate

Cylinder Bracket
Cylinder Bracket
Screw M6x16
Lockwasher 26
Flatwasher g6
Flatwasher 28
Roller

Screw M12x10

BRET

IR
[HEZSS

B

SENLAT

BEHRRS

RIERGHA

i SR P

FLFH Bt 4 Pl

IRAT

G5

S

AL

AL

LINRES

AL

LINRES

MHFARTES

AT L
SIRES
SINES
SIRES
SINES

it

R

HAER

WHE

TRVE BRI 7K

il FR 24

FLF A Rl

TH AR

TH AR

e

KU 7 B fub ek A 7
- dh 7 R

S

G5

R

IRAT

LR R

IRAT

BRET

G

SERRIT AR
fi] 5 AR AT 25

TR 2 AR

T ARL B AR

IRAT

L

Tk

S

HEER

IRAT

101

No.
BE

D NN NDNN-=2 22 NN _22INNPREOOOOOOODNDNDNDNDNNMDNNNMDNMNMNMPENMNN-_22A 2 A2 A a a a aAa a aa NN -_22NNBENNNMNMNNMNNNNDOO

Applied Date
EAR

-040913
040913-S2311400
$2311401-S2316069

$2316070-
$2320187-
-040913

-040913
040913-S2311400
$2311401-
$2320187-

-424191220
-424191220

-424191220
-424191220
424191221-

040913-
040913-

040913-424171062

040913-424171062
040913-424171062
040913-
040913-
040913-
424191221-
424191221-

Remark

#E

For Straddle

For Straddle
Cancelled /B

With (1)
With (1)
With (1)

With (1)
With (2)

Cancelled

Cancelled

With (2)



060601 Duplex Mast Lifting System
CEARES R

102



060601 Duplex Mast Lifting System

[CEARE S SHIEEA

Index Part No. Part Name No. Applied Date
e ZHHmS BHAH HE & B E]

1 0000-000761-00  Screw M12x20 WRET 6

2 2108-600002-60  Bolt U Y 2

3 0000-000757-00  Nut M20X1.5 [ 4% B 2

4 2108-600003-60  Spring S5 2

5 2108-600004-60  Positioning rod TER AT 2

6 2108-600005-60  Chain roller 84/@52X33  #E4R4E 2

7 0000-000100-00  Bearing 6205 IRVAERF R 2

8 0000-000294-00  Retainer Ring 225 Al PR 2 P 4

9 0000-000758-00  Elastic Collar 52 FLFH B A Pl 2

10 0000-000374-00  Screw M12x30 WRET 1

11 0000-000060-00  Lockwasher 12 R 2

12 0000-000373-00  Flatwasher 212 P 2

43—84+—2408-61 6 Outside-Mast A 4 43

25 TTaUT-9Z5ToUD

Remark

#E

04 2T08-6T0000-6BOutside Mast CARES T S23T6070-
r3 21T11=610000-00 Outside Mast RES 1 S$2320187- For Straddie
14 2108-600001-60  Bushing iKARTHESS 1 -040913
15 See Form 6.4 Lifting Cylinder T B %, 1
16 01 2108-620000-60  Inner Mast IRE 1 -040913
02  2108-620000-a0  Inner Mast IRE 1 040913-S2311400
N Superseded by
03 2108-620000-6A  Inner Mast IRE 1
$2311401- 2108-620000-6G
04 2108-620000-6G-02 Inner Mast AIRES 1 H=2500mm
04 2108-620000-6G-03 Inner Mast SIRE 1 H=2700mm
04 2108-620000-6G-04 Inner Mast SIRE 1 H=3000mm
04 2108-620000-6G-05 Inner Mast SIRE 1 H=3300mm
04 2108-620000-6G-07 Inner Mast IRE 1 H=3600mm
16 2111-620000-00 Inner Mast IRE 1 S2320187- For Straddle
17 01 2108-600006-60  Column A 2 Cancelled /HUH
02 2108-600010-60  Column A 2
18 01 0000-000777-00  Steel ball 12.0000 G100 b ¥k 4 -427100538
02  2108-600012-60  Washer WA 4 427100539-
19 2108-600007-60  Roller shell g170.2x32 BT 2 -424191220 With (1)
20 0000-000420-00  Bearing 6206 TR Bk R 2 -424191220 With (1)
21 0000-000434-00  Retainer Ring 30 i R #4 el 2
22 0000-000762-00  Elastic Collar $62 FLA 4l 2 -424191220 With (1)
23 01 2108-632000-60  Roller Assembly R B 2 -424191220 With (1)
02 2108-632000-70  Roller Assembly R B 2 424191221-427100 With (2)
03 2108-632000-6A  Roller Assembly R K 2 427100539- With(3)
24 2108-600008-60  Roller shell g72X30 Wi 2
0000-000759-00  Bearing 3205 KUF) f1 4 fulsk i 7 2
25 2108-600009-60  Bearing Block A 2
26 0000-000007-00  Flatwasher 210 ! 6
27 0000-000063-00  Lockwasher @10 LR 6
28 0000-000760-00  Bolt M10%x30 [ 6
29 0000-000055-00  Screw M6x16 BRET 4
30 2125-600005-00  Buffer Block PPk 2
31 0000-000325-00  Screw M12x20 BRET 1

103



Index

g

32
33
34

35

36

37
38
39
40
4
42
43

01
02
03
04
01
02
03
04
01
02
03

Part No.

TS

0000-000109-00
0000-000159-00
2108-600002-a0
2108-600006-6A
2108-600006-6B
2108-600006-6C
2108-600001-a0
2108-600003-6A
2108-600011-60
2108-600011-6B
0000-000055-00
0000-000108-00
303000000116
0000-000056-00
0000-000380-00
0000-000176-00
2108-650000-60
0000-001525-00
0000-000274-00
2111-600001-A0

Part Name

F-a%

Screw M8x16
Lockwasher 28
Plate

Plate

Plate

Plate

Cylinder Bracket
Cylinder Bracket
Bolt-U

Bolt-U

Screw M6x16
Nut M6

Nut M8
Lockwasher g6
Flatwasher g6
Flatwasher 28
Roller

Screw M12x10
Bolt M 6x25
Retaining Plate

060601 Duplex Mast Lifting System
RRIERA RS

RET

Ci

I SEARIT AR
I SEAR AT
I FEAR AT A
I FEAR AT AR
THIHL 18] AR
THITL [ AR
ik
ik
EET
IR
R

P
i
R

it
IEET

WA
EEDa]

104

No.
HE

N N O NDMAO ODN BN A4 44 444NN

Applied Date Remark

3& FH B[] #IE
040913-
040913-
Cancelled
040913-424171062
424171063-427100009
427100010- EP20200724
Cancelled
040913-424171062
424171063-427100009
427100010-
040913-424171062
424171063-427100009
427100010-
040913-
040913-
040913-
424191221-
424191221-
427162055-
427162055-

EP20200724

EP20200724

With (2)



0607 Duplex Mast Lifting System (With Proximity Switch)

BITREARGE (W EFARMIFR

105



Index

s

0 N O g b~ ON -

NN
w N > o ©

14
15
16

17

18
19
20
21
22
23

24

25
26
27
28
29
30
31
32
33
34

35

01
02

01
02
03
01
02

01
02

01
02
01
02

Part No.

ZHHmS
0000-000761-00
2108-600002-60
0000-000757-00
2108-600003-60
2108-600004-60
2108-600005-60
0000-000100-00
0000-000294-00
0000-000758-00
0000-000374-00
0000-000060-00
0000-000373-00
2108-110000-FO0
2108-110000-FA
2108-600001-60

See Form 6.4
2108-620000-60
2108-620000-a0
2108-620000-6A
2108-600006-60
2108-600010-60
0000-000777-00
2108-600007-60
0000-000420-00
0000-000434-00
0000-000762-00
2108-632000-60
2108-632000-70
2108-600008-60
0000-000759-00
2108-600009-60
0000-000007-00
0000-000063-00
0000-000760-00
0000-000055-00
2125-600005-00
0000-000325-00
0000-000109-00
0000-000159-00
2108-600002-a0
2108-600006-6A
2108-600001-a0
2108-600003-6A

0607 Duplex Mast Lifting System (With Proximity Switch)

FAIIREARSE (F EFRALIFR

Part Name

FIEALFR

Screw M12x20
Bolt

Nut M20X1.5
Spring

Positioning rod
Chain roller 284/252X33
Bearing 6205
Retainer Ring 825
Elastic Collar 52
Screw M12x30
Lockwasher 12
Flatwasher 12
Frame

Frame

Bushing

Lifting Cylinder
Inner Mast

Inner Mast

Inner Mast
Column

Column

Steel ball 12.0000 G100 b
Roller shell 170.2x32
Bearing 6206
Retainer Ring 230
Elastic Collar 62
Roller Assembly
Roller Assembly
Roller shell g72X30
Bearing 3205
Bearing Block
Flatwasher 10
Lockwasher g10
Bolt M10%30
Screw M6x16
Buffer Block
Screw M12x20
Screw M8x16
Lockwasher 28
Plate

Plate

Cylinder Bracket
Cylinder Bracket

BRET
HERRIR

(Bl B K

PR

SERLAT
RS
TRV ER A
ot P A4
FLAI A
BRET

Hp

-

KB

KB

PHFAR RS
AT
IRES
IRES
IRES

Bk

HEE

HAER

Rt
TRV ER A
LHIDEEE]
EAEEE
TRBC R
TRBC R
Rt

B H 32 TR K
A
-

Hp

1R

BRET

Zrhik

24T

ELa)

i

[ sEAR T 5 AR
I R BT S5 R
L[] SE AR
L[] SE AR

106

No.

b
e

S A A A Bl AN PR OO DNDNDNDNMNDNDNDNMNOMNDBREDNDND-AS A A A aaa NN DN BEAEDNNMNDNNMNDNDMDNDMDNDNDNDOO

Applied Date
&R AT

-52316069
§2316070-
-040913

-040913

040913-S2311400
$2311401-

-424191220
-424191220

-424191220

-424191220
424191221-

040913-424171062

040913-424171062

Remark

#E

Cancelled
With (1)
With (1)
With (1)

With (1)
With (2)

Cancelled

Cancelled



Index
g
36
37
38
39
40
41
42
43
44
45
46
47

Part No.

5T
0000-000055-00
0000-000056-00
0000-000380-00
0000-000176-00
2108-111002-F0
2125-500003-00
0000-000004-00
0000-000206-00
0000-000390-00
2108-520007-F0
2108-650000-60
0000-001525-00

0607 Duplex Mast Lifting System (With Proximity Switch)

FAIIREARSE (F EFRALIFR

Part Name

FIEALFR
Screw M6x16
Lockwasher g6
Flatwasher g6
Flatwasher 28
Sensor Bracket
Proximity Switch
Screw M5x12
Lockwasher g5
Flatwasher g5
Proximity Switch Wiring
Roller

Screw M12x10

BRET

Hp

-

-
BRALIT 2 2Bt
(DEIBIES

BRET

i

-
ETHIRALIF R
HEERR

BRET

107

No.
BE

2
2
2
4
1
1
4
4
4
1
2
6

Applied Date

TE A 1
-424171062

424191221-
424191221-

Remark

#E

With (2)



060701 Duplex Mast Lifting System (With Proximity Switch)
FRIEEA RS GF EFHRALFFR)

108



Index

s

0 N O g b~ ON -

NN
w N > o ©

14
15
16

17

18

19
20
21
22
23

24

25
26
27
28
29
30
31

01

02

03
03
03

01
02

03

04
04
04
04
04
01
02
01
02

01
02
03

Part No.

5T
0000-000761-00
2108-600002-60
0000-000757-00
2108-600003-60
2108-600004-60
2108-600005-60
0000-000100-00
0000-000294-00
0000-000758-00
0000-000374-00
0000-000060-00
0000-000373-00
2108-110000-FO0

2108-110000-FA

2108-110000-FB-03
2108-110000-FB-04
2108-110000-FB-05
2108-600001-60
See Form 6.4
2108-620000-60
2108-620000-a0

2108-620000-6A

2108-620000-6G-02
2108-620000-6G-03
2108-620000-6G-04
2108-620000-6G-05
2108-620000-6G-07
2108-600006-60
2108-600010-60
0000-000777-00
2108-600012-60
2108-600007-60
0000-000420-00
0000-000434-00
0000-000762-00
2108-632000-60
2108-632000-70
2108-632000-6A
2108-600008-60
0000-000759-00
2108-600009-60
0000-000007-00
0000-000063-00
0000-000760-00
0000-000055-00
2125-600005-00
0000-000325-00

060701 Duplex Mast Lifting System (With Proximity Switch)
FRIEEARG GF EFRALIFR

Part Name

FIEALFR
Screw M12x20
Bolt

Nut M20X1.5
Spring
Positioning rod

Chain roller 284/252X33

Bearing 6205
Retainer Ring 825
Elastic Collar 52
Screw M12x30
Lockwasher @12
Flatwasher 12
Frame

Frame

Frame

Frame

Frame
Bushing

Lifting Cylinder
Inner Mast
Inner Mast

Inner Mast

Inner Mast
Inner Mast
Inner Mast
Inner Mast
Inner Mast
Column

Column

Steel ball 12.0000 G100 b

Washer

Roller shell 170.2x32

Bearing 6206
Retainer Ring 230
Elastic Collar ©62
Roller Assembly
Roller Assembly
Roller Assembly

Roller shell 872X30

Bearing 3205
Bearing Block
Flatwasher 10
Lockwasher 210
Bolt M10x30
Screw M6x16
Buffer Block
Screw M12x20

BRET
HERRIR

(5l B K

PR

SERLAT
RS

TRVAER A
St P SE
AL SRS
BRET

AR TG
INES
INES

INES

INES
IRES
IRES
INES
INES
Bk
HEE
HAER
R Ry
Rt
BRIERK
LHIAEEE]
EAEEE
Rt Sy
R B
Rt Sy
Rt
UB f $2 fR 7K
lnt iV
-
Hp
LEd s
24T
e
24T

109

No.

—\MN—\N-PMMMMI\JNO)ﬁ

N

_ A A A A A A

= N B OO OOONDNDNDNDNDNDNDNNDMNDNDNDMNNMNPEBAEDNN-=22 A A& a4

Applied Date
& AT

-52316069

$2316070-

-040913

-040913
040913-S2311400

$2311401-

-427100538
427100539-

-424191220

-424191220

-424191220

-424191220
424191221-427100
427100539-

Remark

4

Superseded by
2108-110000-FB

H=2700mm
H=3000mm
H=3300mm

Superseded by
2108-620000-6G

H=2500mm
H=2700mm
H=3000mm
H=3300mm
H=3600mm
Cancelled

With (1)
With (1)

With (1)
With (1)
With (2)
With(3)



Index

g

32

33

34 01
02
03
04

35 01
02
03
04

36 01
02
03

37

38

39

40

41

42

43

44

45

46

47

48

49

Part No.

5T
0000-000109-00
0000-000159-00
2108-600002-a0
2108-600006-6A
2108-600006-6B
2108-600006-6C
2108-600001-a0
2108-600003-6A
2108-600011-60
2108-600011-6B
0000-000055-00
0000-000108-00
303000000116
0000-000056-00
0000-000380-00
0000-000176-00
2108-111002-F0
2125-500003-00
0000-000004-00
0000-000206-00
0000-000390-00
2108-520007-F0
2108-650000-60
0000-001525-00
0000-000274-00
2111-600001-A0

060701 Duplex Mast Lifting System (With Proximity Switch)

Part Name

FIEALFR
Screw M8x16
Lockwasher g8
Plate

Plate

Plate

Plate

Cylinder Bracket
Cylinder Bracket
Bolt-U

Bolt-U

Screw M6x16
Nut M6

Nut M8
Lockwasher g6
Flatwasher g6
Flatwasher 28
Sensor Bracket
Proximity Switch
Screw M5x12
Lockwasher g5
Flatwasher g5

Proximity Switch Wiring

Roller

Screw M12x10
Bolt M 6x25
Retaining Plate

FRIIREARSE (F EFRALIFR

BRET

Hp

I sEAR T 5 AR
[ s AR T 25 AR
I SEAR A 2 AR
I SEAR AT 2 AR
L[] SE AR
L[] SE AR
A 4
A 4
4]

i3

BB

Hp

-

-
BRALIT 2 2Bt
(DEIBIES
12T

i

-
ETHIRALIF R
HEERR
BRET

LT

el

110

No.
HE

NN ON-= BB Do a4 2 2B BN S 4 4 4 a o oo b

Applied Date Remark
& B ] #iE
Cancelled
040913-424171062
424171063-4271000
427100010- EP20200724
Cancelled
040913-424171062
424171063-4271000
427100010- EP20200724
040913-424171062
424171063-4271000
427100010- EP20200724
040913-
040913-
424191221- With (2)
424191221-
427162055-
427162055-



0608 Lifting Cylinder

AT

111



0608 Lifting Cylinder

oA liifian

Index Part No. Part Name No. Applied Date Remark

FF5 ZmS FIEALFR HE GEROH #iE

1 See Form 6.4  Piston Rod THEM WK 6.4 1

2 2125-410002-00 Piston ThIE 1

3 2125-410003-00 Collar Nz b 1

4 2125-410006-00 Bushing LIE= 1

6 See Form 6.4  Cylinder MER WK 6.4 1

7 2125-410004-0A Cap il 25 1 071011-

8 0000-000084-00 Ring Wiper 35x43x5-6.5 5 2 1

9 0000-000370-00 O-ring 40%3.1 O By 1P 1

10 2125-410005-00 Ring Back Up 50%20%2.5 A 1

11 0000-000512-00 Rod Packing 40x50x6 Yx %%t pE 1

Seal Kit for Cylinder plliAR LN
KIT 2110-2BG 1
(include item8,9,11 ) BEFS8, 9, 11
Form 6.4
Lifting Height
Cylinder Part No. Cylinder Tube Piston Rod
EIEE ;
— - TR RS biifiaR HEF

2700 106.30

2108-410000-60-01

2108-411000-60-01

2125-410001-00-02

3000 118.11

2108-410000-60-02

2108-411000-60-02

2125-410001-00-03

3300 129.92

2108-410000-60-03

2108-411000-60-03

2125-410001-00-04

2500 98.43

2108-410000-60-04

2108-411000-60-04

2125-410001-00-01

3600 141.73

2108-410000-60-05

2108-411000-60-05

2125-410001-00-06

112




0609 Duplex Mast Fork Frame

CEARE D 9°€S

113



Index

s

a b WON -

10
11
12
13

14

15

16

17
18

01
02
01
02

01
02

01
02
03

01

02
01
02

Part No.
s

0000-000284-00
0000-000060-00
0000-000373-00
2125-632000-00
2108-631000-60
2111-631000-10
2108-600006-60
2108-600010-60
0000-000761-00
0000-000777-00
2108-600012-60
2108-600007-60
0000-000420-00
0000-000434-00
0000-000762-00
2108-632000-60
2108-632000-70
2108-632000-6A
2125-630001-10

2125-630001-00

2108-630001-10-01

2108-630000-70
2108-630000-7A
2108-650000-60
0000-001525-00

Part Name
FH2H

Bolt M12x30
Lockwasher g12
Flatwasher g12
Blocking Shelf
Fork Frame
Fork Frame
Column

Column

Screw M12x20

Steel ball 12.0000 G100 b

Washer

Roller shell
Bearing 6206
Retainer Ring 230
Elastic Collar ©62
Roller Assembly
Roller Assembly
Roller Assembly
Shaft

Fork

Fork

Fork Frame
Fork Frame
Roller

Screw M12x10

0609 Duplex Mast Fork Frame
GEARE Y:8°¢. 3

WEET
CAEEN
Uik &
e
TRVAEREA K
LEEE]
L
TREC R
TREC R
RIS
B4l

114

No.
HE

MNNMNMNNBADMDMDDINDNDANNN--S 2 2 NN

N

AN N

Applied
Date
& B ]

-S52320186
$2320187-

-427100538
427100539-
-424191220
-424191220

-424191220
-424191220
424191221-
427100539-

424191221-
424191221-

Remark

#E

Cancelled

With (1)
With (1)

With (1)

With (1)
With (2)

Superseded by

2108-630001-10-01

Cancelled

With (2)



0610 Duplex Mast Chain Assembly
CEARES::Z 35921

115



Index

FE

o g b WON -2 O O O O o

Part No.

5T

2108-640000-6C-03
2108-640000-6C-04
2108-640000-6C-05
2108-640000-6C-02
2108-640000-6C-06
See Form 6.5
2108-640002-60
0000-000237-00
0000-000220-00
0000-000188-00
0000-000779-00

Part Name
FhH2WR

Chain Assembly
Chain Assembly
Chain Assembly
Chain Assembly
Chain Assembly
Chain LH1644
Bolt

Nut M16x1.5
Washer 16

Pin 23.2x20

Pin 26x30

[CEARE S:i2- 95Y5

295857

%% LH1644 L3K6.5
BRI IR

LR

ey

FFH4

izl

0610 Duplex Mast Chain Assembly

X

A OO A ONNS O o oo

Remark
#iE
H=2700mm
H=3000mm
H=3300mm
H=2500mm
H=3600mm
Parts being phased out

Applied Date
&R AT

Parts being phased out

Parts being phased out

Form 6.5
Lifting Height(hs)
Mast PP Standard Of Chain Part No. Of Chain
. & (mm)/ (in)
(Wp eyl BEEHE HERT
mm in
2700 106.30 62 2108-640001-60-01
3000 118.11 72 2108-640001-60-02
Duplex Mast
N 3300 129.92 78 2108-640001-60-03
[LERES
2500 98.43 62 2108-640001-60-04
3600 141.73 84 2108-640001-60-05

116



0611 Duplex Mast Windshield Assembly
PR IR Z 2R

117



Index

G

1 01
02

CEARE Soe=<=1d=Y24

0611 Duplex Mast Windshield Assembly

Part No. Part Name No. Applied Date
T E LR AN HE EAEE
1220-150007-00 Screw M8x25 IEET 6 -S2316069
0000-001176-00 Nut M8 2352 S$2316070-426190000
2214-150002-00 Washer W 12 -426190000
See Form 6.6 Windshield AR WK 6.6 1 -426190000
Form 6.6
Lifting Height i . .
Windshield Applied Date
il ZePEES AR
mm in
2108-110004-70-01 060512-040913
2500 98 2108-110004-b0-01 040913-S2311400
2111-110004-00-06 S2311401--4261900
2108-110004-70-02 060512-040913
2700 106 2108-110004-b0-02 040913-S2311400
2111-110004-00-07 S2311401--4261900
2108-110004-70-03 060512-040913
3000 118 2108-110004-b0-03 040913-S2311400
2111-110004-00-09 S2311401--4261900
2108-110004-70-04 060512-040913
3300 130 2108-110004-b0-04 040913-S2311400
2111-110004-00-10 S2311401--4261900
3600 142 2108-110004-b0-05 040913-S2311400
2111-110004-00-11 S$2311401--4261900

118

Remark

#E



Duplex Mast Windshield Assembly
061101 CERES <=0 8-

119



Index

FE

A WO N DNDNDNDDND -

Part No.

ZmS
0000-001176-00
2111-110004-0A-06
2111-110004-0A-07
2111-110004-0A-08
2111-110004-0A-09
2111-110004-0A-10
2214-150002-00
2111-110003-A0

Part Name

G

Nut M8

Windshield
Windshield
Windshield
Windshield
Windshield
Washer

Windshield

061101 Duplex Mast Windshield Assembly
[CEARE Sse 285351

WER}

LA
ZAFIIR
LA
LA
R/EXELT
B

R/EXELT

120

No. Applied Date

HE ERNE
10 426190001-
1 426190001-
1 426190001-
1 426190001-
1 426190001-
1 426190001-
20 426190001-
1 426190001-

Remark

4

2500mm
2700mm
3000mm
3300mm
3600mm



0612 Duplex Mast(Straddle) Windshield Assembly
FRIE (R REMRERK

121



Index

FE

02

3 01
02

Part No.

5T

1220-150007-00
0000-001176-00
2214-150002-00
2108-610004-60
2108-110004-60

Part Name

G

Screw M8x25
Nut M8
Washer
Windshield
Windshield

0612 Duplex Mast(Straddle) Windshield Assembly
FRIE () RZEMRER

WEET
1R
Bh
LA
ZAFIIR

122

No.

Applied Date

¥E EAAM

4
4
8
1
1

-S2316069
$2316070-

060512-

Remark

#E

Cancelled



0613 Duplex Mast Windshield Assembly (With Proximity Switch)
FRTRZEPR MR CF EFHRALFFR)

123



Index

s

02

01

02

01

02

01

02

01

02

Part No.
BHET
1220-150007-00

0000-001176-00
2214-150002-00

2108-110004-F0-01
2108-110004-FA-01

2108-110004-F0-02
2108-110004-FA-02

2108-110004-F0-03
2108-110004-FA-04

2108-110004-F0-04
2108-110004-FA-05

0613 Duplex Mast Windshield Assembly(With Proximity Switch)

Part Name

G

Screw M8x25
Nut M8
Washer

Windshield
Windshield

Windshield
Windshield

Windshield
Windshield

Windshield
Windshield

4T
i}
290

el

AR

el

AR

AR

AR

AR

el

124

PR ZEEREB R (F EFHRALIF)

No.
HE

6
6
12

Applied Date
&R AT
-S2316069
S2316070-

-S52316069
$2316070-

-S52316069
$2316070-

-S52316069
$2316070-

-S2316069
$2316070-

Remark

#E

2500mm, Superseded
by 2108-110004-FA-01
2500mm
2700mm, Superseded
by 2108-110004-FA-02
2700mm
3000mm, Superseded
by 2108-110004-FA-04

3000mm
3300mm, Superseded

by 2108-110004-FA-05
3300mm



	1000
	Frame System
	车身系统
	0101 Mono Mast Frame System
	单级门架车架系统
	0102 Mono Mast (Straddle) Frame System
	单级门架（宽腿）车架系统
	0103 Duplex Mast Frame System
	两级门架车架系统
	0104 Duplex Mast (Straddle) Frame System
	两级门架（宽腿）车架系统
	0105 Mono Mast Cover Assembly
	单级门架外罩总成
	0106 Duplex Mast Cover Assembly
	两级门架外罩总成
	0107 Caster Assembly 
	万向轮总成I
	0108 Caster Assembly 
	万向轮总成II

	2000
	Driving System
	驱动系统
	0201 Gear Box
	减速器
	020101 Gear Box
	减速箱
	020101 Gear Box
	减速箱

	3000
	Operating Control System
	操作系统
	0301 Operating Control Assembly
	操作总成
	0302 Control Pod Assembly
	操作手柄总成
	030201 Control Pod Assembly
	操作手柄头总成
	0303 Upper Cover Assembly
	上盖总成
	030301 Upper Cover Assembly
	上盖总成
	0304 Button Reverser Assembly
	 紧急反向开关总成

	4000
	Hydraulic System
	液压系统
	0401 Mono Mast Hydraulic System
	单级门架液压系统
	040101 Mono Mast Hydraulic System
	单级门架液压系统
	040102 Mono Mast Hydraulic System
	单级门架液压系统
	0402 Mono Mast Hydraulic System, Explosion-proof
	单级门架液压系统（带防爆）
	040201 Mono Mast Hydraulic System, Explosion-proof
	单级门架液压系统（带防爆）
	0403 Duplex Mast Hydraulic System 
	两级门架液压系统
	040301 Duplex Mast Hydraulic System 
	两级门架液压系统
	040302 Duplex Mast Hydraulic System 
	两级门架液压系统
	0404 Duplex Mast Hydraulic System,Explosion-proof
	两级门架液压系统（带防爆）
	040401 Duplex Mast Hydraulic System, Explosion-pro
	两级门架液压系统（带防爆）
	0405 Hydraulic Pump Assembly
	液压站总成
	040501 Hydraulic Pump Assembly
	液压站总成
	040502 Hydraulic Pump Assembly
	液压站总成

	5000
	Electric System
	电气系统
	0501 Mono Mast Electric Assembly
	单级门架电气总成
	050101 Mono Mast Electric Assembly
	单级门架电气总成
	0502 Duplex Mast Electric Assembly
	两级门架电气总成
	050201 Duplex Mast Electric Assembly
	两级门架电气总成
	050201 Duplex Mast Electric Assembly
	两级门架电气总成
	0503 Wiring Harness Assembly
	线束总成
	050301 Mono Mast Wiring Harness Assembly
	单级门架线束总成
	0504 Wiring Harness Assembly (With Proximity Switc
	线束总成（带上升限位开关）
	050401 Duplex Mast Wiring Harness Assembly
	两级门架线束总成
	0505 Mono Mast Cable Assembly
	单级门架电缆总成
	0506 Duplex Mast Cable Assembly
	两级门架电缆总成

	6000
	Lifting System
	起升系统
	0601 Mono Mast Lifting System 
	单级门架起升系统
	0602 Lifting Cylinder
	起升油缸
	060201 Lifting Cylinder
	起升油缸
	0603 Mono Mast Fork Frame
	单级门架货叉架
	0604 Mono Mast Chain Assembly
	单级门架链条总成
	0605 Mono Mast (Straddle) Chain Assembly
	单级门架（宽腿）链条总成
	0606 Duplex Mast Lifting System
	两级门架起升系统
	060601 Duplex Mast Lifting System
	两级门架起升系统
	060601 Duplex Mast Lifting System
	两级门架起升系统
	0607 Duplex Mast Lifting System (With Proximity Sw
	两级门架起升系统（带上升限位开关）
	0607 Duplex Mast Lifting System (With Proximity Sw
	两级门架起升系统（带上升限位开关）
	060701 Duplex Mast Lifting System (With Proximity 
	两级门架起升系统（带上升限位开关）
	060701 Duplex Mast Lifting System (With Proximity 
	两级门架起升系统（带上升限位开关）
	0608 Lifting Cylinder
	起升油缸
	0609 Duplex Mast Fork Frame
	两级门架货叉架
	0610 Duplex Mast Chain Assembly
	两级门架链条总成
	0611 Duplex Mast Windshield Assembly
	两级门架安全挡板总成
	061101 Duplex Mast Windshield Assembly
	两级门架安全挡板总成
	0612 Duplex Mast(Straddle) Windshield Assembly
	两级门架（宽腿）安全挡板总成
	0613 Duplex Mast Windshield Assembly(With Proximit
	两级门架安全挡板总成（带上升限位开关）


